INSTRUCTION MANUAL

Schools / TAFE
Champion Centre Lathe - with DRO (415V)
390 x 760mm

e
9500 VS

| DASHIN
cHAMPION |

L252VS



Page 2 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

METALWORK




Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

Page 3

Before this machine leaves the factory the controls
are pre-setl, as detailed below, to avoid damage by
accidental starting on high speeds and coarse feeds.

Before starting the machine check the setlingsand . 1 - V-S~mode§
ensure that the controls are in the correct positions.

Spindle Speed Selecior

Feed & Speed

Selector Levers

@

Leadscrew Reverse &
Thread Range Levers

M‘ e ik
Gearbox 'Gate’ Lever Neutral Position

1.8PINDLE ROTATION CONTROL LEVER 4.FEED & SPEED SELECTOR LEVERS
The spindle rotation lever is set in the naulral position. The three Feed and Speed selector levers are set {from
ieft to right} at positions (C) (8) and (Y} respechively.

2.5PINDLE SPEED SELECTOR
The spindle speed selector lever is sef at 60rpm. 5.GEARBOX 'GATE' LEVER
Vs model at neutral. The gearbox 'gate’ lever is set in the neutral position.

3.LEADSCREW REVERSE & THREAD RANGE

LEVERS
The leadscrew reverse lever and the thread range lever

are both set in the neufral posiion.



Page 4

MAIN SPECIFICATIONS:

Height of center

Distarice between centers
Swing over bed

Swing over cross slide
Swing in gap

‘Width of gap in front of faceplate
© 8pindle nose

Spindle bore

© Spindle bore taper

Taper of center

" Spindle speed; Steps:

" Ranges

VS-model: Steps
Low speed range
High speed range

Main motor

VS-madel Inverter

Width of bed

Length of bed

Cross slide - travel

Top slide travel. .

Taiistock travel

Taiistock barrel diameter
l.eadscrew diameter

Leadscrew pilch

Number & range of Metric threads
Mumber & range of Imperial threads
Number & range of Module threads
Number & range of D.P. threads
Range of ongiiudinal feeds

Range of cross feeds

Approx. Net/Gross weight

Qverall dimension (L, X W. X H)

Instructions Manual for Schools/TAFE Champion (L252VS)

190mm. (7-1/2"} '
1260mm({50") 1000mm.{46"} 760mm{30™)
390mm. (15-1/4™)

240mm. (9-1/2")

510mm, (24"

150mm. {6")

B1-6

S4mm {2-1/8")

M. T.No. 6

M. T. No. 4

16 _
25,35,45,60,80,110,140,190,280,360,475,830,845,1140,1520,2000Rpm.

2 Infinitely variable Forward/Reverse.
18--240 RPM,
190--2500 RPM.

5.5kw {7.5HP.)

5.5kw {7.5HP.)

270mm, (11%)

22Q0mm. (86-1/2"), 1850(76-3/4"}, 1710mm(67-1/4")
230mm. (9-1/4")

120mm, (4-3/14")

155mm. (6"-1/8")

58.6mm. {2-5/16")

31.785mm, {1-1/4"}

Smmaord T.P.L

39:6.2--t4mm.

45; 2--72TPL

18; 0.3--3.5mn1.

21:8--44D P,

0.04--1.0mm. (0.0015--0.04"}
9.02--0.5mm.{0.0008-0.02"}

1300/1500kgs. (2860/3300 Ibs.) 1550 model
1150/1350kgs (2530/29701bs) - 1540 medel

1000/1200 (2260/2640tbs) - 1530 modsl

2518 X 10687 X 1650mm. {89" X 42" X 63"} 1550 model
2210 X 1067 X 1650mm. (87" X 42" X 63"} 1540 modsl
1970 X 1067 X 1650mm. {F7" X 42" X 63"} 1530 mode!

STANDARD EQUIPMENT & ACCESSORIES SUPPLIED WITH LATHE:

Moior & relative electric control system.

Digital RPM indicator for spindle (V5. model)
4 way tool post Max, toofholder size 25 x 25mm {1* x 17}

Threading dial indicator,

Coolant system.

Centers & center sieave,

Leveling biocks and screws.
Service tools and tool box.
Instruction and spare paris manual.

OPTIONAL EQUIPMENTS & ACCESSORIES:
Depends on orders, # may included with the following.

3 jaw universal chuck.

4 jaw independent chuck.
Steady rest.

Foliow rest,

14" slotted faceplate.
Rotaling center,

Halogen work lamp.
Micrometer bed stop.

Full fength rear splash guard,

Buat Inch / Metric dials for cross and compound slides.

Quick change toolpost.
Chuck safety guard.
Magnetic brake system...etc,

31/08/2017



Page 5

B LIFTING MACHINE BEFORE UNPACKING

Instructions Manual for Schools/TAFE Champion (L252VS)

Each lathe is packed in a seaworthy strong woodsen case. Before unpacking the wooden case

or unloading the lathe, ensure the following:

1.the capacily of li{t eguipment is adequa(e_fcr the _.ms:ic_hine.

2_keep the heavy end tully supported and batanced when lifting.

3.the MACHINE WEIGHTS Approx.

4.the only recommended lifting equipmént is hais:fcréne or forkiift as shown below:

WARNING:Headstock end of Lathe is "HEAVY END", Make sure this end is fully supported.

UNPACKING AND LIFTING

UNPACKING THE WOODEN CASE

1.Locate the wooden case ¢n a flat and suificient area
for easy working.

2.Clean the area and space.

3.Wear gloves and suitable safety equipment.

4.Use claw hammer or nail exiractor to puli cut nails,

especially the nails on sheefl bands at four top corners.

5.0pen ihe top cover first.
6.Pult down the four side covers carefully.
WARNING: Be carefut of shaip nails.

7.Remove any broken wooden pieces that might cause
damage to the lathe.

8.Remove all the accessories packed on the wooden
hase.

9. oosen and rernove all the nuts mounted to the thru
bolts, holding the lathe to the wooden shipping skid.

10.Clean all the nails and packing materials around the

area.

31/08/2017




Page 6 Instructions Manual for Schools/TAFE Champion (L252VS)

= LIFTING

PREPARATION AND SAFETY CHECK

1.Remove all loose items of eguipment and accessories
from lathe.

2.Maove the tailstock and carriage assembly to the far
end of the lathe and clamp them in pltace. (see drawing
below)

3.Make sure that the eyeboit and clamp are lfightened on
the bed correctly.

4."NEVER" used a damaged sling and "DO-NCGT" use
more than one(1) sling. _ o

5."NEVER" wrap the sling around the bed o lift the
machine; the ieadscrew, feedshaft and control rod will’
become bent or damaged negating the watranty on
the machine.

LIFTING THE MACHINE

1.Lit the lathe by hoisticrane as shown in the drawing
below.

2.Make sure that a safely-latch type swivel hook is used
and that the eyeholt clamp was tightened properly to
the bed,

3.f the larger swivel hook wilt not fit into the eyebolt, an
intermediate sling can be used as shown in the drawing
below.

4.Carefully and slowly lift the lathe clear of the wooden
base or ground and, if necassary, reposition the
cargtage or tailstock to achieve a beiter balance before
lifting any higher or moving. '

5.1f you reposition the carriage or iailstock, make sure
you re-tighten and fock them in.place.

31/08/2017

6.0nly a hoist or crane is recommended for lifting the
lathe. Fark jift biades should never be put under the
lathe for lifting.

7.Make sure that the lifting hook is a "Swive!” type with

. safety latch. :

8.Just before making the fina lift, make sure one (1)
person makes a final examination ail around the lathe
deubte checking everything.

9.Lift cleaniy of all ground obstacles and do nof drag the

. machine across the floor, '

10.Remember that vibration during transport can cause

friction between the sling and the machine.

6.After a fulf joad is on the main hook, check to make
sure that the lifiing hook swivels freely and is not putting
any twisting stress on the eyebolt which might foosen if.

7.Lift and move the lathe very siowly to avoid Hlting or
rocking the machine.

8.Keep the lathe iow o the ground with only the necessary
grdﬁndiclearance to move the machine freely over the
surface,

9.For re-shipping the lathe without repacking onto a skid,
it is recommended to lift the machine steaight up to the
desired height and drive a flat bed truck underneath it
for.loading. This is a safer method of moving the
machine than moving with a ¢rane.

BEFORE LIFTING:Help balance the load by sliding the taiistock to the extreme opposite end of the bed ways and fock it
in piace. if necessary, move carrigge assembly fo tailstock end for balance positicn and lock it.

T

B WARNING

Safty Latch > S - Swivel Hook
) ___Sling
14
E Eyebolt
_ __Clamp




Page 7 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

OPERATING SAFETY PRECAUTIONS

1.ARE YOU PROPERLY TRAINED TO USE THIS LATHE?
2.READ THIS INSTRUCTION MANUAL CAREFULLY BEFORE QPERATION.
3.ENSURE YOU KNOW HOW TO STOP THE LATHE BEFORE STARTING iT. (i.e.Emergency Siop.}

4. ENSURE YOU ARE IN GOOD HEALTH TO OPERATE THE LATHE. . |

5.KEEP ALL GUARDS, COVERS AND DOORS N PLAGE:AND CLOSED, - -

6.KEEP THE LATHE AND WORK AREA NEAT, CLEAN AND ORDERLY.

7.WEAR AND UTILIZE SUITABLE PROTECTIVE CLOTHING AND EQUIPMENT.

8.D0 NOT WEAR RiNGSWATCHESTiEsQRLOGSESLkEvE}CLOTHING
9:NEVER LAY ANY?HINGONTHEWORKZNG SL!DEsoFTHE LATHE.
10.STOP LATHE iMMED.IAf.E.E..L'Y'%; Aﬁ\fﬁ-n.we UN.EX;:’ECTED HAPPENS.
111.D0 NOT TOUCH OR REACH OVER ROTATING OR MOVING PARTS.
'-: 12.D0 NOT PERFORM ANY SET-UP WORK WHILE LATHE 1S RUNNING.
13.D0 NOT OPERATE THE LATHE IN SUCH A WAY TO EXCEED ITS RATED CAPACITY.
14.D0 NOT INTERCHANGE CHUCKS OR OTHER SPINDLE MOUNTING ITEMS WITHOUT GHECKING
FOR CORRECT LOCKING.
15.00 NOT USE ANY WORKHOLDING DEVIGE WITHOUT FIRST CHECKING WITH ITS MANUFACTURER.
16.DISCONNECT LATHE FROM POWER SOURCE BEFORE PERFORMING ANY MAINTANENCE
OR CHANGING TOOLING.

17.I1SCLATE POWER TO LATHE WHEN LEAVING IT UNATTENDED.



Page 8 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

- OPERATION

LEGEND
1. HEADSTOCK ' 13 SWITCH ROD
2.ELECTRICAL CABINET 14.CHIP TRAY
3.SPEED METER (VS MODEL) 15.ROTATION CONTROL LEVER
4.SPINDLE & CHUCK 16, APRON
5.TOP SLIDE 17.SADDLE & CROSS SLIDE
6.5PLASH GUARD 18.FOOT BRAKE
7. TAILSTOCK 19.GAP PIECE
8.8ED 20 HEAD-END PLINTH
9.END BRACKET 21 FEED GEAR BOX
16. TAIL-END PLINTH 22 CONTROL PANEL
11.LEADSCREW 23.END COVER {GEAR TRAIN)
12.FEED ROD 24 .SPINDLE SPEED SELEGTOR



31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

Page 9

TTUT076 - 09L 4D

WU gLl : 0001 d) -V

WE 0£91 * 052090

o IYMVHOHLIM AVYL JWYMS ¥0J

“ANvd MOILVONAO D

‘wuwosg

R m B ] ]
uREB0S WWUGLE . W sgy
BADWES S{§RYS
B MIISDEIT J6y r o~
E)
w > 3
¢ 2 = .
— (i B E] .
. ..H, b ﬁamr A =
“SEN -1 T ER IR
o 12 -2 : COTRETER) 3 W g
M ERVERE q e E 3
: 3 ‘m H 3 ! [y ] B 2
! =p
R e & - 3 e, - a
U begsyey ¥ Then sungno Aeyy = SBEY
E F I Wiy LY - vein \..l....l -
P e i = 2
o 3 =2
B R 1T 54 1RAQIIBY JDI0N 0]
E = wwoly
“ = T
= 3
1] - B aunito paeng \ ES T3AZT HOOTS JACEY Wwoyg
| oo - = T ATldanNS ¥3MOd NIVW
| |
A\ b

1BACWSY wuB] JOi ..

SINTBS ERIISITOY
R R i

welp WU [ SII0H NMOO - 1708 -
1

NOILISOd N340 NI ¥00Q0
3ENSOTIND IVII¥LI3T




Page 10 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

WARNING: DISCONNECT ALL ELECTRIC POWER BEFORE CLEANING OR LEVELLING LATHE

CLEANING - ) - . (VS-Only)
Before operating any controls, remove the anticorrosion :
coating from all slideways and the end gear train, see
Fig. 1, using white spirit or Kerosene.

PO NOT USE UNAPPROVED SOLVENTS FOR
CLEANING AS THEY WILL DAMAGE THE PAINT
FINISH. .

Gil all bright machined surfaces immediately after -
.cleaning, using machine .oif or slideway lubricant; .

use heavy oif or grease on the end gears. - :

INSTALLING ' .

tocate the machine on a solid foundation, allowing
sufficient area ali round for easy working and
raintenance {see Foundation Plan). The lathe may
be used free-standing or bolted to the foundation.

FREE-STANBING: Position lathe on foundation and
adjust each of the eight mounting feet to take equal
share of the load. Then using a machinists precision
levet on the bedways (as in Fig 2):adjust the fest to
levetf up machine. Periodically at least every six (6)
months check bed levet to ensure Gontinued lathe
accuracy. ;

FIXED-INSTALLATION: Position lathe .over eight bolts

(5/8 in, or 16mm. diam.} set into the foundation to
correspond with holes.in the mounting feet; dimensicns _
are shown .on foundation Plan. Accurately level the maching,
as in Fig. 2 then tighten hold-down bolts. Re-check bed

lavel.

Fig. 2




Page 11 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017
ELECTRIC SUPPLY CONNECTION

Input wires should be connected to main terminal box I_r,_ﬂw”f‘.";g%‘,fm .
below the electrical box in back of headstock/main .

motor base. '

Main motor rotation must be clockwise viewed from

the pulley end. Should motor run in wrong direction, g E SOLATRG 5
interchange any two of the three phase lines. ,,______.1'?*“““ SHITCH™ ™
Apprapriate wiring diagrams are included in Servicing . :’“‘-‘Em‘iﬂi s
and Maintenance Section of this manual. - N Ao

WARNING; All electrical power connections must be
provided by a local licensed electrician. Proper
grounding and fused main disconnects are nacessary.
{(Shown on Fig. 3, speed meter, Amperemeter, exhaust
fan, work lamp socket, Inverter, earth bar are oplional
equipment for VS medel only),

I TEHMIA{_ BOX

v PULLEY

EARTH BAS =—[1

Motor must run clockwise as viewed from pullsy facing you.

LUBRICATION CHECKS ’ Fig. 3

Before operating the machine make the following important

checks:

1. That the oil tank in the head-end plintt is filled o correct

 level ingicated by dipstick with Sheli Tellus Oil 37 or

equivalent.

2.That the gearbox is filled to level marked on oil sight
window with Shell Tellus Cil 37.

3.That the carriage apron is filled to level mark on oil sight
window with Sheli Tonna 768 or Tonna 33.

4.ln addition, apply an-cil-can to the points shown on
tubrication diagram which require daily oiling. Use light
machine oll or way lubricant.

5,8efore each working shift, operate the manuat lubrication
pump fo ensure adeguate lubrication of carriage slideways.

NOTE: When the lathe molor is switched on, the oil sight
window in front of the headstock should fill with ail-indicating
that {he pump is operative. If this does not eccur siop the
machine and investigate the cause.

Fig. 4

Fig. 5



Page 12
: CHUCKS AND CHUCK MOUNTING

. When fitting chucks or faceplates, ensure that the

~ spindle-and chtick tapers are scrupulously clean and

_that all cams lock.in.the correct positions; see Fig.6.
It may be necessary when mounting a new chuck to
re-set the camlock studs (A). To do this, remove the
cap-head locking screws {B} and set each slud so
that the scribed ring {C) is flush with the rear face of

the chuck-with the slot lining up with the locking scrow

hole (see inset, Fig.6.)

Now mount the chuck or faceplate on the spindle nose
and tightert the six cams in opposing furn. When fufly
tightened, the cam lock line on each-cam should be
belween the two V marks on the spindie nose.

If any of the cams do not tighten fully within these limit
marks, remove the chtick or faceplate and readjust the
stud as indicated in the illustration. Fit and tighten the
lacking screw (B) al each stud before remounting the
chuck for work.

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

A reference mark shouid be made on gach correctly
fitted chiick or faceplate to coincide with the reference
mark scﬂhed on the spmdle nose.

This WIII asslst subsequent remountlng {}0 NOT
INTERCHANGE CHUCKS OR FACE PLATES
BETWEEN LATHES WITHOUT CHECKING FOR
CORRECT CAM LOCKING. '

IMPORTANT: Take careful note of spesd fimitations
when using faceplates; 21 in.faceplates should not he
run at speeds greater than 625 revimin. and 14 in,
facepiates at not more than 840 rev/min.

CAM RELEASE
DATEUR

CORRECT

CAMLOCK LINE
BETWEEN ARROWS

WROHEG

FURN STUD IR
GHE TURN

REFERENCE MARK
OH SPINDLE NOSE

WRONG
TURH STUB M
ONE TURN

10

Fig. 6



Page 13 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

. : o .. Fig.7
LATHE CONTROLS (See Fig. 7)

1.Spindie speed selector. 4. Gearbox,threads and feed.

2.Elecirical conirol panel. 5.8pindle forward-off-reverse control.
3.Apron,surfacing or sliding feeds. §.Chip Trolley (OPT).

ELECTRICAL CONTROL PANEL (See Fig.8)

Except the lathe isolaior switch,all the elechrical controls are fitled into front face
between headsfock and gearbox. '

1.To press the GREEN huiton for main motor drive on Cluich model, and the
indicator lamp glows whitst the motor running.

2.To press the GREEN hulton for jogging on no ciutch model and VS modsl.

3.To press the RED mushreom-head to stop all the elaectrical supply.

4.FThe WHITLE pilot lamp glows to show tha main supply ON,

5.7he BLACK select knob for coolant pump switch ON/OFF,

6.7he BLACK select furning knob on VS model for spindle speed control

CLUTCH MODEL NO-CLUTCH MODEL VARISPEED MODEL
®®00 ® OO ®BO®E

W08 | b o OO

@ PUMP SWITCH  ®:PILOT LIGHT (OEMERGENCY SWITCH @-SIART SWITCH
®: JOGGIN ®:SPEED_SELECTOR

Fig.8

NOTE: The Led Digital RPM indicator reflects the main spindle speed which is controlled by the speed selector
knob on varispeed modset.

11



Page 14

Instructions Manual for Schools/TAFE Champion (L252VS)

SPEED CONTROLS {Standard lathes)

SPINDLE ROTATION: Selected by the lever controls
A (Fig 9). The apron gated lever A for forward off raverse
selections.

Clutch Medel; with the main motor running, to move gate
lever-A out and downward to engage forward rotation of
spindle; or upward to engage reverse rotation. Return to
neutrai position for spindle stop.

No clutch Mode! with the same funciion as above
mentioned of clutch model but the lever controt the
lirnit switches to start main motor with forward or
reverse running instantly.

FOOTBRAKE: A foot pedal Incated helween machine
base plinths operates the spindle brake and at the same
fime returns rotation selector levers A 1o the neutrat
position on Clutch Modef. But on the No clutch Model,
the footbrake operates the spindle brake and cut off the
power to the drive motor. After the footbrake is applied,
the levers A should be returned to the nsutral position to
re-gtart the spindie rotation.

SPINDLE SPEEDS: Selected by the grouped diaf
controls on the headstock, There are sixteen (16}
avaifable speeds that are shown directly on the lever-
operated dial {C), in four {4) groups--each of which is
further divided into four (4) displayed colored spindle
speeds.

12

Fig.9

Rotate this dial with the large handie to bring the reguired
speed-group uppermost and opposite the fixed 4-colors
datum plate. Then, rofate the other handie (D} until the
appropriately colored arrow is alighed with the required
speed on theuppermost dial group. To free the spindle
for hand rotalion; set any one of the biank spaces on the
group-diai to the mid-position of the fixed color datum.

WARNING: NEVER SHIFT HANDLES (C) {D} AND FEEDS
LEVERS {E} (F} ON THE HEADSTOCK WHILE THE
SPINDLE 1S ROTATING.

MAGNETIC BRAKE (OPTIONAL EQUIPMENT)

This special equipment not only base on placing orders,
but also have to indicate supply with Foot Brake & front
moveable chip tray, or without Foot Brake but supply with
front moveable chip trelley instead of chip tray at different
costs. Whatever any models fathes, such as standard
model or-clutely model or vatispeed model, equipped with/
without foot brake pedal, to apply the footbrake pedal or
return the rotation selector lever A to neutral position, the
main spindle wilf stop quickly. The other functions of each
model will keep at the same as normally.

31/08/2017



Page 15

Instructions Manual for Schools/TAFE Champion (L252VS)

VARISPEED LATHES

SPEED CONTROLS

‘Spindle Rotation: Selected by the control levers A
(Fig.9-1}. The apron lever A for Forward-Off-Reverse
selection. To move lever A out and downward io engage
forward rotation of spindie; or upward to engage reverse
rotation. Return to neutral position for spindle stop and
off power to motor.

FOOTBRAKE: A foot pedal located between machine
base plintihs operates the spindle brake and cut off the
power to the drive motor. After the footbrake is apphied,
the lever A should be returped to the neutral position to
re-start the spindle rofation.

SPINDLE SPEEDS: A spindle speed setector tever (C)
-on the headstock provides High and Low Spead rahges
selection. STOP THE SPINDLE First and then rotate the
selector {C} to engage "HIGH" or "LOW" speed ranges.

13

Fig.0.1

Fotate the selector turning knob (E) on control panet to
{he mininum position by counter clockwise, Then, to
operate the control lever (A) for spindle rotation, and
fursing the select turning knob (E) Clockwisely from
mininum to'the desire constant speed stowly. The spindle
speed wili be displayed by the Digital speed meter built on
the top of the glectrical box.,

Both of the two speed ranges provides the best torque
characteristics of the drive motor for fuli lathe functions.
A compiete set of special parameter has been pre-set by

the keyboard inte the Digital Inverter. Do Not change or

alter these parameter setling without the written consent
of manufaciurer as to do so will automatically void-the
machine warranty.

IMPORTANT NOTICE: NEVER SHIFT SELECTOR {C)
AND FEEDS LEVER (D) ON THE HEADSTOCK WHILE
THE SPINDLE 1S ROTATING.

31/08/2017




Page 16 Instructions Manual for Schools/TAFE Champion (L252VS)

THREADS AND FEEDS

Ali the threads and foeds directly available from the
gearbox are shown on the data plate (Fig.10} fitted
on the front of the headstock {Fig.11) The setting of
control levers are shown on (Fig. 12).

THREADS AVAILABLE:

45 IMPERIAL  THREADS:2--727PI.

39 METRIC THREADS; 0.2--14mm.

18 METRIC MODULES: 0.3--3.5Mod.

21 DHAMETRAL PITCHES: 8-44 D.P,

FEEDING RANGES: The feeding speed per spindle

revolution ranges;

LONGITUDINAL (SLIDINGYFEEDS: 0.04--1.0mm

{6.0015"--0.04")

CROS8S {SURFACING) FEEDS:6.02--0.5rmm
(0.00075"--0.02")
or half sliding.

31/08/2017

cNe,

3 HT&5E H HB4R =2 O Loe ) B 1 7
4 HS3E 3 HBEIR L Lot F <y
H HS3K L] 1 MR &5 LCTB 698

K] HE63 n we1Rf] &2 i1 0
) HEaY v HA3g I e T
A HRMWE G M HEss ¥oi0sE 0N

TABR

- : _ - o . _ "
11 v eex fes HS2E ] (n gt g4 7 Hads Pl HRx ¥ OHES LI Lo-1 B
T 112K 3 LI 33T fr nigr.| fer AR | 39 1835 F HESS 1 HE1E ¥ H3as ORI GM
BN RE S 4 stz | fus LBBR [ 1§ wes| 5 HESS 148 w3z fi sr  HE4S 4% cRe b
z| sl 528 . Fise meas|{ o wes o2
3 MTEX PR4 tmBX |7 wrvr |- |52 tagg | w828 5 nwas f 15 HSE2 )
M LTBX.§ 5% 1562 |10 s || 4 waan |18 T 8153 4k mEEs }| 0I5 HESZ 13 KLES 35 Hs? .q:t
ssrx iy sez [y mRaR | |ae teee |03 waar g 5 mss Pl3 ez b g ma2s || 4% mose o
. T sz [ : 52 25 meezfias weis|] o5 ness o
FITERY Yol K iz |12 mReZ| |4 832  usar |3 MAST Flaay 18 e || g mess i
3 1332 | 2.8 tR32 |t HRT? 3 162 | 13F  wART | 33 MIET 13 HR3Z i i
M 1564 |3 eaz |10 meez] | ur (3L BT 1827 | 3L HTT | |23 mess u o HBE 157 HE;? |
’ ' 3 ez § 15 wert i
1 whex 18 iRER 1 Lass| 12 tB6T | 3 MEST i
tas ETer|2 HS1Z % 1685 |1 wBstf ¥E HEST | { 3T MRPZ P17 mEsE @M@
3 teiy | e85 HS2L w [ESEY B 1841 [ 23 ME4T 3% HRAZ 14 HB4T ,g.
3 12K | $ HE32 ¢ 1875 |16 1831 | 73 HE3T I RE ”331 . ;
v tsiz|ss msaz u owess? 3 wedr | ri ma2r ¥ e W“?V\,
1 tRax | & H$AE 3 tE35 % £ t8iT ] 1 HEIT & HEFT &
SHELL TELLUS 0L 27 ' | ..

NOTE: The end gear train should be engaged as in the diagrams shown on the dala plate to suit threading requirements.
Any special threads not shown on data plate may request by speciat orders.

Fig.H

Fig.12

NOTICE: Recommend to shift four change levers on feed gearboyx at low speed running (below 625RPM)

14



Page 17 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

THREADING DIAL INDICATOR {INCH LATHE)

Located on the right hand side of the apron, the diat is
‘used to assist-in locating the starting po;nt for cutting inch
threads (Fig.13}
“To engage, swing the indicator upward meshmg the pinion
gears into the leadscrew correctly and tighten the set screw.
Note: when noi performing threading functions, release the
-set screw and.swing the thread dial indicator away from the
-:'Ieadscrew Th:s will prevent excessive-wearing of the drive
“pinion:
“To-cut threads with the cafriage feed, engage the half-rut
‘Jever at the same logation-on the dial-as. it comes around
pastihe datum.mark.
“For EVEN numbered ‘inch” threads engage the half-nut
;Far ODD numhered inch' threads, eﬂgage the half nut
.at any numbered fine on the dlal as li passes the datum
mark. - :
“For- fracuenal numbered threads.(ex. 1!2 or 1/4 T you
‘have to engage the haif-nut lever at EXACT% ¥ THE SAME
NUMBERED LINE per each cut.
Please also study the data plaie for threadlng mounied on
the side of the apron near the threadmg indicator dial.
The threading dial indicator may not be used for Modute,
D.P. and Metric thread eutling. To cut these threads, the
half-nut must be kept closed on the leadscrew from the
start of the thread until the end. When the end of the
thread is reached, the tool must be quickly withdrawn from
the workpiece, while stopping the spindle. Then while the
haif-nués are stili engaged, reverse the spindte which will
move the carriage backwards towards the starting point.
When the starting point is reached, re-engage the motar
forward and move the cutting tool into the workpiece at
the desired spoti.

MULTI-8TART THREADS

Mutti-start threads can be cut on the lathe in 3 ways:
1.By repositioning the top slide one pich forward for each
starl. (NOTE; the top siide must be set at 80 deg. to the
axis of the cross slide), The accuracy of the mathod
depends iargely on the skill of the operator,

. 2.By using an accurately divided driver plate and turning
the workpiece ene division forward for each start,
3.By advancing the driver gear (Fig. 14} a calouiated
nurber of turns to advance ihe spindle by one pitch of the
thread to be cul. i
The accuracy of this method is based upon the machine.
With this lathe, the ratio between the spindle and the drive
gear shalt in low range is 1:2 and in high range 2:1.
in order to use this method, the number of teeth on the
driver gear must be divisible by the numbers of starts
heing cut. The driver gear is then advanced by half this
number of teeth when in the low range, and conversely,
by twice the number of teath when in the high range.
The limitation of this methed depends upon whether the
number of starts required can be divided equally into the
number of teeth on the driver gear without a numeric
remainder.
On the staadard end gear train for this machine, the driver Fig.i4
gear has 24 teeth. Therefore, two(2); three(3); or four(4)
start threads can be readily cut. For other numbers of
starts, a choice must be made of methods 1 or 2. 15




Page 18 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

THREADING DIAL INDICATOR (METRIC LATHE)

Located on the right hand sideé of apron, the dial indicator
- Is used to assist in locating the starting point for cuiting
- Metric threads. (Fig. 13-1) Even for both left-hand or righi
- -hand apron handwheei lathes. _
" To engage: swing the indicator upward meshing the pinion
" gears into the feadscrew correctly and tighten the set screw.
- NOTE: when not performing threading functions, refease
-the set serew and swing the dial indicator away from the
“leadscrew. This will prevent excessive wearing of the
* drive pinicn.
- To-cut threads with the carriage feed, engage the haif-nut
_lever as.the same location on the dial as i comes arcund
“past the datum mark.
- The dial indicator is equipped with 5 pinion gears on fis
-shaft, but only the bottom gear is able to engage on
; leadscrew, The rest of the pinion gears are used for
_ various pitch engagements. The machine has pinion gear
14T on when the machine is deiivered.

Refering 1o the indicator table as Fig.13-2 for 0.2/0.25/0.35
10.410.6mm pich threads cutting, engage the half-nut af 1
and 4 numbered line on the dial as it passes the datum
mark. For 0.7 / 3 /1.4 /1.75 | 2 mam pitches cutting,
engage the half-nut al numbered line 2 and 5 only. For

3.8 171 1.4 mm pitches cutting, engage the half-nut at
numbered line 3 and 6 only . For 0.8 / 4 mm pilches cutting,

engage the haif-nut at numberad line 1 only. INDICATOR TABLE

For the other pitches not shown on 14T column ,you have GEAR PITCH SCALE
to change the pinion gear that engages on leadscrew. For 1 """" e

3 65 113 1
example; to el 0.3/045/08/075/09/1.211.5131 L

4.5 1679 mm piiches, by using 187 pinion gear and 0.2 1025 03504 -5 1.4
engage the haif-nut at numbered line from 1 thru 6. But a7 L0701 14 175 2 2.5
for 0.8 /4 /12 mm pitches , by using 18T pinion gear 36 7 1.4 3.8
engage at numbered line 1 and 3 and 5 only. For 1.3/6.5 o8 4 | i p

/13 mm pitches, only by using 137 pinion gear and T
. 0. . . 0.45
engage at numbered line 1. For 1.25/2.5/578 /10 mm 0.2 9:28 03 104 e

pitches, by using 20T pinion gear and engage at 05 06 (075:08 1

numbered line according to table shown, For 1.1/ 1.8/ 187 (1.2 15 2 3 45 & 18
5.5/ 11 mm pitches,use 22T pinion gear and engage as 5 9
shown on table. o TEEEER S i o e

The 1mm pitch thread can be cut by using any one pinion

gear, but engage the half-nut at different fine as shown on 02 0.25 1 0.4 . 05 . 08 14 .................

table. 20T 1 125 2 25 4 25 .
5 10 i 3.6

The threading dial indicator may not be used for cutting 8 __________________ o

wModule, D.P. and Inch threads. To cut these threads, 2 02504 {05 i1 1.4

the half-nut must be kept closed on the leadscrew from i1 2 55 14 2.5

the start of the thread cutting until finished. When the end 227 o 36

of thread is reached, the tool must be quickiy withdrawn . R :

from the workpiece, while stopping the spindie. Then, 1.8 1

while the half-nuis are still. engaged, reverse the spindle Fig.13-2

ratation which will move the carriage back-wards towards
the starling point. When the starting point is reached,
restart the spindle forward and feed the cutting ool into
the workpiece at the desired spot.

16



Page 19

APRON AND SLIDE CONTROLS

Instructions Manual for Schools/TAFE Champion (L252VS)

In addition to manuai operaticn of the saddie by 'rotaiir;g

apron handwheel (A). or the cross-slide by handwheet {(B)

ar the tepsiide by handwheel {C), power feed is available

to the saddle and cross-slide,

1.Push pult knab (D) selects power crossfeed (Cross-slide)
or longitudinal feeds; Push in for longitudinal, pult out for

crossfead operation.

2.Pusi-pull knob {E} conirols forward or reverse fead
direction.

3.Lever {F} is pulled up for power feed engagement, and
pushed down for mantzal operation.

4.Lever (G) is pressed down o engage leadscrew for
thread cutting.

NOTE: Do not use headstock feed reversing lever for

reversing feed; use only for left-hand thread cuiting.

Operate push-putl knoh (E) for reverse feeds.

FEED TRIP DEVICE:

A trip mechanism is incorporated into the apron power
drive.Trip loads are preset at the faclary. If necessary,

it may be re-adjusied by the knurled Knob on the left side
of lefi-hand apron. {Fig.25) (On the right side of the
right-hand Agron).

NOTE: The apron handwheel (A) is disengaged from #s
gear train during the powser operation and thread cutting
by pulling the handwhesl cutwards to make it turn freely
on the shaft.

17

CROSS-5LIDE AND TOPSLIDE

Both handwheels carry diais graduated in inch or metric
dimensions. The cross-slide dial is graduated to indicate
changes in workpiece DIAMETER and the topslide is
graduated to indicate tooi movement. The solid or
T-slotted topstide is mounted on a rotatable base to the
cross-slide which is graduated 90-0-80 degrees. Cara
should be exercised when rotating the hase ensuring
that the correct spanner is used to slacken the lock
nuts and that they are adequately tightened after
adjustment.

Whenever possible the fopstide shouid be posilioned
with the tooiblock located directly over the rotatable
base to give maximum support, particulasly when using
parting off tools and in heavy cuis.

SADDLE LOCK SCREW {H}:
This locks the saddie to ihe bed for facing or cut off
operations.

WARNHNG: Make sure you "UNLOCK" the saddle lock
screw before altempting to move the carriage otherwise
damage to the machine may occur.

31/08/2017



Page 20 Instructions Manual for Schools/TAFE Champion (L252VS)

TAILSTOCK

Can be freed for movement atong the bed by unlocking
the clamp lever (A). Additional clamping may be obtained
by tightening the large nut {B) Iocated in a recess batow
the handwheel. (Fig. ‘26)

Helease thss clampmg nut. baf{}re atZemptmg io. move the
tailstock and i in cases when the need for extra clampmg
is not necessary .

The tailstock barrel is locked by lever (C).

- The tailstogk can be-set-over for production of shaflow

" tapers or for fe-alighment. Release the clamping Tever
and adjust screws {S) at each side of the base to move
taiistock laterally across tha base. An indication of the
set-over is given by the datum-mark (D) at the tdilstock
end face, as-shown.in{Fig. 17). Apply the ciamp Iever
after adjustment of set-over,

The barrel is graduated in inch and metric scales.
Standard tang drills with M.T.4 shank can be used, but
barret travel wili be reduced by the difference in fength
of the standard M.T.4 shank and the tang length.

SAFETY STOP

Stop pin {E} is fitted to prevent the tailstock from
inadvertently sliding off the end of the bed.

Always ensure the pin is secure and replaced after
removal.

18

31/08/2017

Fig.16

Fig.17



Page 21 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

LATHE ALIGNMENT SERVICING & MAINTENANCE

With the:fathe instaited and running, we recommend a-
check on-the machine aligninent before commencing work
Check levelling and machine alignment at regular. per;ods
to ensure cortinued lathe: accwacy

HEADSTOCK CHECK: Take a'light.cutwith a keen .
tool over a 6 in:{150mmylength.of 2 in. dia. (50mm) steel
bar gripped in-the chuck but not supported.at the free end.
Micrometer readings at each end of the turned length: (at
A and B of Flg 18} should. be me same

Tao correct a difference ’in readings, siacken-the_feur._hé_aﬂ-
stock hotd-down screws (J) shown.in {Fig.19.) and-adjust
the set-over pad (K} beneath the:headstock to pivot the
‘headstock about the dowel (L}. Tighten all screws after
adjustment and repeat the iesi»{mUmzcrometer—readmg
sequence until micrometer readings are identical, Le.
machine cuts absolutely parallel,

Fig.18

TAILSTOCK CHECK: Using 12 in. {300 mm) ground.
steel bar filted between headstock and tailstock centres,
check the alignment by fitling a dial-test indicator to the
topslide and traversing the centre line of the bar (Iower i
sketch, Fig.18). -
To correct error release the tailstock clamp lever and -
adjust the two set-Over screws provided.

Continue with checking and correclion untif the ahgnmeni
is perfect.

END GEAR TRAIN

Power from the headsiock o gearbox is iransmilted
through a gear train enclosed by the headstock end
guard. Intermediate gears are carried on an adjusiable
swing-Frame (M) shown in (Fig.20)

‘Gears must be thoroughly cleaned before ftting and
backiash maintained at .005 in. (.127mm) for correct Fig.19
meshing.

‘tubricate gears regularly with thick machine oit or grease.

NOTE:- IT MAY BE NECESSARY
TO RELEASE THE SWING

<] FRAME CLAMP NUT M

19



Page 22 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

DRIVING BELTS

To check the driving belts tension first, isolate from
electric power then appiy light finger pressure at a point
midway between motor and headslock pulieys should
produce about 1/2° {13mm) movemnent of each belt
when under correct tension. {Fig.21)

To after belt tension, remove the cover plate in back of
headstock plinth and adjust the two screws (X} on the
hinged motor platform (Fig.22).

Ensure that the Motor axis is kept levet and both pulleys
are aligned correctly.

LEADSCREW SHEARPIN Fig.23

The transmission is protected against severe overload by
a.shearpin (E}) fitted info the leadscrew drive, just o the
right of the gearbox,

To replace a sheared pin, first disengage drive 1o the : : : o Fig.21
ieadscrew hy setling the righthand tever of the gearbox :

to an intermediate position. Thea rotate leadscrew (F}
antil the broken pinhead faces you for removatl.

Now rotate flanged slesve {A} to aliow tha pin shank to
be pushed out of the slot in the housing (B).

Reposition the sleeves and align the holes to fit a new
pin. (E)

CAUTION: USE ONLY CORRECT REPLACEMENT
SHEARPINS AS SUPPLIED N TOOLBOX AS
SPAREPARTS.

LEADSCREW

Fig.23

20



i

Page 23 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

SILIDEWAYS

Taperad gib-strips are fitted to slideways of cross and-
compound stides and any slackness which may develop
can be ractified by resetting the gibs with the adjusimg
‘SOrews provided. :

To adjust the cross-slide, slacken the rear screw (A) and
tighten the front screw (B) (Fig.24), making only a stight
alteration with constant checking.for smooth action.

- The topslide is adjusted by both ends screw (S) only.
- Tapered gibis fitted in the front wing of the saddle :
adjusted by.screw (C) (Fig.25). .
"The ftat gib is filted in the rear wing of the saddie and
adjusted by 3 set sorews with nuts.

Ensure that slideways are thoroughtly cleaned and lubri- - =
cated before making any adjustment, Avoid over- adjust o e Fig.24
“-ment which will only result in stiff, jerky astion of the
" slide concerned.

- CROS8-SLIDE NUT

- This is adjustable far elimtinalion of backlash which
may develop after prolonged service.
Reduce backiash by loosening the rear caphead screw
{A), then carefully screw in the small and central scrow
(B} to adjust a wedge within the spilt nut,
Make only a slight alteration each time and operate the
cross-siide repeatedly through full travel to be sure of
smooth action.

AFTER ADJUSTMENT RE-TIGHTEN SCREW (A) AND
CHECK AGAIN,

CAUTION: TURNING N THE ADJUSTING SCREW (B}
TOO MUCH WILL. CAUSE THE WEDGE TO JAM AND
NOT RETURN FOR SMOOTH TRAVEL.

Fig.26

21



Page 24 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

SPINDLE BRAKE
There are lwe braking systems provided for spindle. brake and power cut off
to the drive motor on VS modei. First, the Invertar instatled in the electrical
. box includes an electsical brake control system its¢lf. The presét.parameter
- command to switch.off the-power source and executésautomatic braking of
. the drive molor within few seconds. Second, apply the footbrake pedat for
- quick braking of the main spindle. The fooipedal connecting rod passes a
-switch which when the footpedal is depressed cause shutdown of motor
“power; electronic Inverter braking and-dmm. ( Fig. 27)
The standard modei provided the second one mechanism function only,
-Bat glutch model did nat cut off power to-motor, will return the control lever
* 'to neutral automatically. The brake shoss are designed fo wear out. When
- braking performance deteriorates, replace brake shoes {Parts No.A-9801).
Brake shoes are a non-warranted item. '

"MAGNETIC BRAKE (OPTIONAL EQUIPMENT) S Fig27

In case, the equipment was mounted on back gear shaft of headstock for any
modeis, usually, during the laihes powsr on, its electrical system controlled
the braking drum to clamp the brake disc on shaft (Fig.27A) for main spindle
:quick stop situation. To release the braking system for main spindie movement
by prass the braking button with white lamp flash on control panel besides the
‘Emergency Stop butlon. To re-start the lathe, the white lamp will shut off
automatically and return all the control system and operating functions of any
moedels normally. The brake shoes are designed o wear-out neutrally. When
braking performance deteriorates, to adjust the gap of brake drum by insert
the same one precision gauge block into the gap at equally positions for very
fine adjustment, Toc much wear-out of the brake shoes may cause the
.adjustment un-available. To replace the brake shoes are necessary.

'NOTE: All the brake shoss are non-warranted item,
. Fig.27.1

SPINDLE BEARING

A set of pre-loaded Taper Roller bearings are incorporated on the main

spindie and are pre-set on assembiy. If the main spindle begins f¢ have

too much runowt, it may perhaps be caused by wearing of the spindle

bearings and/or the end thrust adjusting nut may have become loosened.

To adjust the bearing, open the end cover, loosen the bearing cover and

release two (2) set screws (3) on the thrust nut {N) (Fig.28).

Then Hghten the nut {N) by G-type lock spanner carefuily.

After adjusting the end thrust nut, re-tighien the two set screws.

NOTE: Over tightening the end thrust bearing nut will cause excessive
heat huild-up in the bearing and premalure bearing wear.

LUBRICATION

‘Headstock (Stendard Lathes)

Headstock bearings, gears and drive shafts are jet-lubricated from an oil
distributor located beneath the headstock cover; the oil is supplied by an
impelterdype pump altached to a tank in the head-end plinth. (Fig.28)

The oil pump is driven by a vee belt from the main motor, enstring
continuous supply while the main motor is runaing. Evidence of the oil
supply is shown on an oil sight in the headstock front face. A self-adjusting
jockey puliey ensures constant belt fension.

A large pipe returns oil from the hoitom of the headstock inte the tank,
Ensure that the oil level in the tank is kept topped, o the nwark on the
filler-cap dipstick. (Fig.30} Check oil level weekly and change the oll every
year by Shell Tellus 37 oil (£.5.0.V.G37) or equivalent grade.

Fig.29

22



Page 25 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

LUBRICATION T T—T
Headstock (V& modet) ' : :

szndle bearings, geanng andg drive shafts are jei- :
iubricated from an it distribution tray located. beneéath

the: headstock top cover; suppiied by-a self prlmmg type ;
electric pump fitted into the headstock end. ptmth {Fig 29-1)
The oll-pump is synchronized with the main-motor, ‘ensuring
a continuous supply of lubricant to the: headstock while

the motor is running. Evidence of the oil:supply. is. shown
on an ojl-sight glass in the headstock front face, Olf is
contained in a iarge underbed tank contammg ¥ galions
{13.5 Iltfes} “This-level-should be checked every week,
through.the. mark.on thefiller.cap dipstick. {Flg 30} Change
the oil every year by 1.5.0. VG 32ail .
equivalent grade as below: Where the spemﬂed

lubricant is unohtainable, a grade with the foliowing
characteristics can be used:

Pour Point, C Fig.29.1
Flash Point, COC,C
Colar, D1500

TAN, mg KOHlg

Carbon Residue Rams%

NOTE: WE RECOMMEND THE OlL BE CHANGED
WATHIN THE FIRST THREE (3) MONTHS FOR A NEW
MACHINE.

To drain the oil; remove the belts on the drive motor,
release the clamp an the hose to the headstock, slip the
delivery hose into an emply container of more than 3
gailong capacily and start the tathe to pump out the cil
from the tank into the container. The small quantity of oit
left in the tank below the level of the pump intake can be
drained off through the drain plug.

Gearbox

All gears are splash lubricated from an infegral oil bath.
An oil tevel sight window is furnished in end face of
gearbox. Top up or refill gearbox with Shelt Tellus oit 37
{1.8.0.VG 37) through fitler albow {F}.

Approximale quantity of ol is one half galion {2.2 liters.}
Note: Use only clean container for refilling or topping up
oil level.

To drain gearbox, unscrew drain plug (D) in end of
gearbox casting.

Fig.30

NOTE: WE RECOMMEND THE OiL 8E CHANGED
WITHIN THE FIRST THREE (3) MONTHS FOR A NEW
MACHINE.

23




Page 26 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

APRON AND SLIDEWAY LUBRICATION
A manualiy-operate_ti-p_ump (A)(Fig.31) is incorporated in
- the apron; drawing ol from the apron reservoir, it enables
the operator {o ensure-that the stideways of bed and
. cross-slide arg’ kept adequately lubricated.
. Operate the pump until ot flows from the: sildeways to
" -ensure that the: system is-primed.
“When the oil level of the apron resewozr falts below the
“mark on the sight-glass, {he system shouid be topped up
“through the fifler on the saddle with 1.5.0 VGB8 oit
“Jor equivalent. When the specified lubricant '
;s unobtainable a grade with the foilowmg characier;shcs
_can be used:

-_Vlscosﬂy Kin., cSt@40°C
@100°C

- Fig.31

_.-Visccsily index
'- Pour Pomi T

Coior, D‘isﬂﬁ
TAN, mg KOH/g
Carbon Residue Rams%

Raservoir capacity is approximately 0.4 gailons {1.8 liters).
A drain plug is provided on the boliom plate of the apron,

NOTE: WE RECOMMEND TO CHANGE OIL WITHIN 3
MONTHS FOR A NEW MAGHINE.

DO NOT MIX LUBRICANTS. When alternative lubricants
are to be used, the system or reserveir should be drained
and flushed out before refi!ling with the equivalent grade.

REGULAR ATTENTION

For trouble-free operation keap the lathe clean and
regularly iubricated.

The following Chart (Fig.32) shows the recommend
altention and frequency.

LUBRICATION CHART

O — o svery week
1 — rorupevery weex
@ — OILEVERY DAY

OIL TARK

@ - GREASE OFIEN
AFYER CLEANING DOWIN



Page 27

DAILY INSPECTION

in principle, the daily inspection of lathe is
carried out on basis of each shift. The
inspection work should be done as the
following: '

1.Check before starting the motor.

{A)Clean-up of machine; Dust, chips and any
other arlicles should be removed from
sliding ways of machine. To make sure the
rotating and sliding parts performing easy
and smoothly operation. Al the other static
parts have to ¢lean often 1o avoid the
corrosion,

(B)Greasing and oiling; Regular oiling should
be done every day to keep the machine
properly lubricated. (Ref. io Lubrication
Chart).

{C)Cheack running parts; The main spindle,
leadscrew, feed rod and cross shide etc.,
wouid be examined and adjusted {o proper
fitness without too tight or loose.

(D)Check the sensitivity and reliability of alt
manual controls; To try the functions of
spindie spsed changing levers, feeds
select levers, feeds and threads engaging
levers and rotation control lever all with
sensitive and reliable action,

(E)Check the fixture and fig; To examine the
headstock, tailstock, iool holder etc., ali
the mounting fixtures and figs with correct
lock and clamp.

2.Check after starting the motor.

{AYTo check electrical control system; To
examine all the buttons, pitot lamp,
switches and rotation control lever operate
sensitively and strictly.

(B)To check mechanical control devices; To
examine the spindle speed change, feeds
and threads change, automatic stop and
foot braking should he sensitive, security
and reliable.

{CYTo check noise and vibration; Fo start the
lathe with maximum spindie speed at no
lead basics, check the noise and vibration
should be lower than the level.

{MLubrication check; To examine all the
fubricating reserviors with enough oil on
the level mark of oil sight. To oiling ali the
oilers on slideways and end gear {rain,
leadscrew & feed rod.

Instructions Manual for Schools/TAFE Champion (L252VS)

25

31/08/2017

(E)cooiant system check; to examine the
quaniity' of coolant il in tank and switch on
the pump for inspecting its function and
leakage.

3.Caution on operation.

{AYTemperature of bearings; After half hour
running, to examine the main spindle
bearing temperture by hand feeling with
normal warm up.

(B)Abnormal noise and vibration; To stop the
lathe immediately for inspection and
adjustment,

{C)Miss accuracy of products; When the
products is out of limit accuracy, to siop
the lathe at once for finding the causes of
defects,

{DYSafety affairs;

ISOLATE MACHINE WHEN LEAVING IT
UNATTENDED.

STOP RUNNING FOR CHANGING
SPINDLE SPEEDS.

NOT ALLOWED TO LEFT ANY TOOLS
AND PRODUCTS ON LATHE.

4.Check atfter operation.

{A)Release all engaging device; To switch off
the isolale and emergency switches and
placed the spindle speed lever, feeds lever
. haif-nut lever, rotation control lever ete..in
the neutral position.

(B)YTool collection; All the tcols should be
returned io original pasition such as ool
hox and toof cabinet.

{CYProper location; The tailstock, carriage,
saddie, cross & top slides should be
placed on proper location.

(D)Clean-up machine; To remove the chips
and costants completely from the machine
and oiling the slide ways and bright
surface to prevent any corrosion,



Page 28 Instructions Manual for Schools/TAFE Champion (L252VS) _ L 31/08/2017

1.Lubricating system, 5.Check the accuracy; To examine and adj&sz

{A)Check oil reserviors and replenish with {if necessary) the alignment, clearance étc.
fresh ¢il to the level. o as the accuracy test record accordingly.
(B)Clean-up the end gear frain, leadscrew 6.Check the gears and bearings; The
and feed rod then lubricate with fresh all, abnormal noise may ¢ause on worn gears

and bearings, if necessary replace it.

2.Coolant system.
Clsan-up the whole system including the
chip pan, filter, hopper, chutes and tank,

YEARLY INSPECTION

removat chips and dirt, Replenish with new More Garéfutly. to do the semi-feéfly
coolants. inspections as the above mentioned.
1.Repaint; After one year-operation,
3.Transmission system. recemrmend to repaint the machine with the
(A)Check the v-belts and adjust its tension same Colours.
from motor plate. 2.Check the exposed parts; Which may
(B)Check the end gear train with proper damaged, corroded or deformed, to repair
engagemen and adjustment. or replace it, if necessary.

- MONTHLY INSPECTION

1.Ciean-up exactly; removal all the dust, chips
and any other matters from fathe.

2.Check slectrical system; To examine all the
connection wires, cables, switches and
ferminais which may damaged by chips
occasionally or loosen on vibration.

3.Check the vibration and levelling; To
examine the abnormal vibration which may
cause on lost levelling, adjusted and tighten
levealling screws.

SEMI-YEARLY INSPECTION

1.Exchange oil in headstock, feed gearbox
and apron; To drain and cleanup the
mentioned oil reserviors and replenish with
frash recommend iubricating of,
(Recommend an ¢il change within 3 months
for new machine.)

2.Check the oil leakage; The oil reserviors
gasketis {packing) may damaged and
leaking, replace it,

3.Check and adjust the backlash; To examine
the backiash on cross slide, and the
clearance on leadscrew and other
handwheels. To adiust and tighten the
relative screws cr nuts according o the
instructions listed in the previous chapters,

4.Check the levelling; To examine the
levelling by adjusting and tighten the
levelling screws. 26



Page 29

TROUBLE SHOOTING

Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

TROUBLE

PROBABLE CAUSES = -

REMEDY

- Overheating of headstock
hearings

1.0l levef in headstock is too fow or
too full. ' o |
2.Qualily and viscosity of oil-is wrong.

3.0il is too dirty.

4.0il hole in bearing is obstructed
by dirt.

5.Bearing obstructed by dirt.

6,Bacﬂy worn bearing.

7.Bearing is not in proper position,

8.Bent or sprung main spindle.

9. Too much end thrust.

Réplenish or discharge the ol to.th(__e
proper level

Replace the oit with recommended lype.
Replace the oil,

Remove the dirt from the oil hole.

Clean ihe bearing and renew oil.
Reptace bearing.

Dismantte and reassemble it.
Straighten or réplace it.

Adjust thrust nut,

Oii leakage

1.Piug of drain not tight.

2.Case cracked.

3.Leakage from overflow.

4, Packing or gasket damaged.
5.L.eakage from overflow on spindle

bearing housing.

Reseal and tighten.

Repair by speciat welding.

Tighten cover screws.

Replace packing or gasket.

Restrict oil flow to bearing or enlarge oil

return flow.

Excess noise or vibrafion
of machine

1.Badly worn bearing.

2 Lost level.

3.Badly worn V belis.

4.Loose beit.

5,Badly worn gear.

6.Bent or sprung shaft.

7.Puliey lossened.

8.Thrust workpiece loose,

S.Bearing thrust too loose.

10.Headstock not tight on bed.

11.Excess clearance between the
carriage and bed.

12.Excess clearance in cross or
compound slids.

13.Cutting taoi failure.

14.Tool holder not tight enough.

15.Weak tool shank or too long.

16.Unbalance of workpiece while high

speed running.

Replace bearing.

Reacheck fevelling & lighten.

Replace V bells.

Adjust belt tension.

Repiace gear.

Straighten or replace shaft.

Tighten pulley set screw.,

Tighten clamp.

Tighten end thrust nut,

Tighten fixed screws.

Adjust the gib and tighten back
ciamp.

Adjust taper gib.

Replace correct cutting tool or regrind
it. Check speeds and feeds.

Tighten again check for debris,
Replace with rigid tool or reset.
Balance workpiece or reducs spindle

speed.

27



Page 30

Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

TROUBLE

PROBABLE CAUSES

REMEDY.

Deflection of bending
long workpiece.

1.Feed value too large.
2 Workpiece too thin or too long.

Reduce feed value.

Use follow rest ta support and adjust
100l posilion,

Fatlure on product
~ accuracy.

Accuracy fails on machine.
{Ref. to inspection record)

Recheck the accuracy of machine and
adjust.

Difficudt to hold change
lavers,

Set spring broken
-or too weak,

Adjust set screw or replace the spring.

Misalignment of chuck
with spindle nose.

Incorrect position of cam.

Adjust the cam and lock it in proper
position.

Difficulty in cutting
thread.

1.Excess clearance of leadscrew in
axial direction.

2.Excess clearance on carriage or
¢cross-slide.

3. Weorn thread or nut in cfcés-slide.
4 Worn leadscrew or halfnui.

5.Worn end gear or incorrect
engagement.
§.8Beni ieadscrew.

7.Incorrect threading too! and wrong
positioning.

8.Incorrect halfnut enlargement.

§.Threading dial indicator not properly
engaging with leadscraw.

10. 700 much infeed per cut or spindie
speed too fast.

Adjust the thrust aut at the end of
leadscrew.

Adjust the gib.

Adjust the backiash or replace it.

Repiace it.

Repiace or adjust the end gear.

Slraighten it.

Repiace threading tooi and reset it.

Engage the haifnut exactly.

Adjust the indicator engagement on
ieadscrow.

Reduce the infeed per cut or spindle
speed.

Tallstock clamp not stable.

The ecentric clamping height tao
long or too short.

Adjust the nut on clamp bolt.

Failure on foot brake.

1.Badly worn brake shoes.
2.Fails on controlled limit switch.

-replace i.

Replace brake shoes.
Adijust the fimit swilch position or

Eail lubricant on slide way.

1.0it pump in apron obstructed by dirt.

2.0l tube slip off pump.

3.0il pipe and hole obstructed by dirty
or broken pipe under the saddle.

Clean the pump and replace oil.
Reclamp the tube with pump.

Clean the pipe and hote or repiace
the pipe.

Failure on power feeding.

The teip load pressure is too weak.

Adjust the load pressure knob on apron.

28



Page 31 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

TROUBLE PROBABLE CAUSES REMEDY
1.Circuit not complete. Check swilch, leads, fuse elc, replace
or reconnect properly.
Fails to start. 2.Power may be off. Check cable connection.
3.Qverload relay off. Reset overioad relay.
1.Voltage below what is rated for Check power source yoltage.
machine.
2.Coennecting cable {oo small. Eniarge connecting cable.
Incorrect Spi'ﬂdle speed. 3.Improper or joose connection of lead. | Recheck ail ieads connecting,
4.Failure on spindle salect knob. .
Replace it
5,0verload.
Reduce cuiting speed and depth or
feed rate.
Wrong rotation. Wrong sequence of phases. Reverse any two leads connecting io
motor.
t.Motor loosely mounted. Tighten mounting holts,
2.8trained mountiing frame, Shim molor feet for equal mounting.
Motor noisy and vibrating. 3.8ent or sprung motor shafi. Straighten or replace it
4 Foundatien inadequate or motor Stiffen mounting piace or add shims
feet uneven. under foot pad.
1.Excess belt tension. Adjust beit tension.
2.Cooling fan failure. Check the fan.
3.Badiy worn on bearing. Replace bearing.
4.8hort grease in bearing. R i ;
Overheat in motor. oty arng eplenish grease
5. 0verload. Reduce cutting speed or feed rate.
6.Incorrect speed range running Change speed range and adjust speed
centinuous. select knob.
1.Wrang rotation. Raverse any two leads to pump.
. 2.Coolant stream too light or refurn Rentenish coolant or clean retusn fitter
Cootlant pump failure.
filter obstructed, in chip tray.
3.0verload relay off. Reset overload relay.
Lubricati fail 1.Wrong rotation. Reverse any lwo leads to pump.
ubrication pump failure . . . :
2. t not e h. R h lubric to tank.
of headstock. (VS model) Lubricant not enouy eplenish lubricant into tan
3.Overload relay off. Reset overload relay.
1.0peration errof. Switch off for 20 seconds and switch
¢ ain as reset.
tnverter alarm. (VS model} fag _I e )
2 Wrong set of parameter. Referring to instruction manuai of
inverter or coniact with distsibutor.

29



Page 32 31/08/2017




31/08/2017

Instructions Manual for Séhdols/'fAFE 'Chahw'pion (L252VS)

Page 33

HEADSTOCK : CASTING

32



Page 34

IS

= e W N

1.
12.
13.
14.
15.

16.
17.
i8.
19.
20.

21.
22.
23.
24,
25.

26.
27
28.
29.
30.

31,
32.
33.
34.
35.

PART NO.

C-1001
C-1602
C-1003
C-1004
C-1005

C-1006
C-1007-2
C-1008
C-1009
R-1030

C-1011
C-1012
C-1154
A-1241
A-1424

A-1113
A-1108
A-1209
A-1207
A-1205

A-1204
A-1202
A-8021
A-8502
A-1127

A-0205
A-1121
C-100241
C-1003-1
C-1004-1

C-1005-1
C-1007-1
A-7269
C-1007
C-3089

Instructions Manual for Schools/TAFE Champion (L252VS)

DESCRIPTION
Headstock Casting
Headstock Cover
Front Bearing Cover
Rear Bearing Cover

Fianged Bearing

Bearing Housing
Cover

Cover

Bore Plugs
Washers

Set-Over Pad

Pins

Pipe

Socket Head Cap Screw (M12x35)
Hexagon Head Bolt (M10x30)

Socket Headless Set Screw {M12x20)
Socket Headless Set Screw (M10x10)
Socket Head Cap Screw (Mox45)
Socket Head Cap Screw (M6x35)
Socket Head Cap Screw (M6x25)

Socket Head Cap Screw {(M6x20)
Socket Head Cap Screw (M6x12)
O-Ring (G55)

Ot Sight (¢ 32)

Ethow (3/14"PT)

Ball (¢ 3/87
Plug (3/8"PT)
Foam Piate
Gasket
Gasket

Gasket
(Gasket
Key (12x8x20)
(Gasket
Frame

33

[y B B T % S o G P s T ek N 0D B = s = L kL

o

[N

L A R

—_— ek ok ek e

31/08/2017



Page 35

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : CASTING(MAGNETIC BRAKE SYSTEM-OPTION)

34



Page 36

@%@NA—“E

pregiem i B <2

i1.
i2.
13.
14.
15.

16.
17.
18.
19.
20.

2%
22.
23.
24.
25.

26.
27.
28.
29.
30.

31
32.
33
34
35

36,
37
38.
38.
40.

41,
42.

PART NO.

C-1001%
C-1002
C-1003

C-1004

C-1005

C-1006

C-1007-2
C-1008
C-1009
R-1030

C-1011
C-1012
C-1154
A-1241
A-1424

A-1113
A-1108
A-1209
A-1207
A-1205

A-1204
A-1202
A-B021
A-9502
A-1127

A-0205
A-1121
C-1002-1
C-1003-1
C-1004-1

C-1005-1
C-1007-1
C-1170
41258
FA-4001

A-3333
C-1177
J-1067
A-113D
A-7269

C-1007
C-8039

Instructions Manual for Schools/TAFE Champion (L252VS)

Headstock Casting
Headstock Cover
Front Bearing Cover
Rear Bearing Cover
Flanged Bearing

‘Beating Housing

Cover
Cover
Bore Plis
Washers

Sei»Ove_r Pad
Pins
Ppe

-Socket Head Can Screw{Mi12x35)

Hexagon Head Bolt (M10x30)

Sacket Headless Set Screw {M12x20;
Saocket Headless Set Serew {hM10x10)

Socket Head Cap Screw {Mbx45
Socket Head'Cap Serew {MBx35
Socket Head Cap Screw{M6x26)

Socket Head Cep Screw{MBx20;
Socket Head Cap Screw{M6x12;
O-Ring {G55)

Oil Sight { ¢ 32)

Eibow {3/4"PT)

Ball { 43/8")
Plug {3/8°PT)
Foam Plate
Gasket
Gasket

Gasket

(zasket

Brake Base

Socket Head Cap Screw (i8x35)
Calper Brake

Circliy (575

Main Spindle Brake Disc

Adapier

Socket Headless Set Screw {M6x8)
Key (12x8x20)

Gasket
Frame

35

3 ek e ek i el L B — 3 = L3 Moo oD G B S o — B — oo MY — —k — o o

— G = = BN

31/08/2017



Page 37

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : SPINDLE & GEARS

36



Page 38

S-"’:"-"-‘.'-*Jf“.—‘]g

i A

11.
12.
13
14.
15.

16.
7.
i8.
19.
20.

21.
22.
23.
24,
25.

26.
27.
28,
29.
30.

31.
32,
33.
34.
35.

36.
37

PART NO.
C-1016
C-1018
C-1013
C-1020
C-1021

G-1022
C-1031
C-1021
C-1026
C-1027A

C-1028
C-1029-1
-1030
C-1222
C-1032

C-1033
G-1035
G-1036
A-3312
A-2020

A-2019
A-1203
A-1204
A-8401
A-7224

A-6013
A-5018
A-3323
A-3308
A-3321

A-T225
A-B00G
C-1035-1
Cc-1027B8
C-1030-2

A-3325
A-3328

Instructions Manual for Schools/TAFE Champion (L252VS)

Cam Screw

Cams

Main Spindle

Spindle Gear {751
Spindle Gear (56T} -

Nl

Collars o
Gear (42T). -
Shaft(Ey
Sliding Gear'"-{-42T)

Washer
Shaft (D)
Gear (427
Collar
Shatt (G

Double Gear (21T/217)
Shaft {8

Gear {21T)

Circlip {S30)

Front Bearing (#32218)

Rear Bearing {#32215)

Socket Head Cap Screw (MGx16)
Sackel Head Cap Screw (MBx20y
Cam Spring

Key (6xBx25)

O-Ring (P25)

Oil Seal (35.50.8)
Circlip (S85)
Circlip {525)
Circlip {S80

Key (10x8x75)
O-Ring (P2hH
Collar

Gear (211
Gear (21D

Circlip (S80y
Cirglip (3403

37

IR L% QA b | [ R o s R N . ¥y S v V) =k =k = B R R R R T [N — = = O

b o i =l L

31/08/2017



Page 39

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : DRIVEN SHAFT & GEARS, ( VARISPEED )

38



Page 40

Instructions Manual for Schools/TAFE Champion (L252VS)

NO. PART NO, DESCRIPTION

-4

= wmoNm

HE
12.
13.
i4.
15.

16.
i7.
18.
18,
20.

21
22.
23.
24,
25.

26.
27.
28,
29,
30.

31.
3z.
33,
34.
35,

36.
37.
38,
39.
40.

C-1038
C-1040-1
C-1041
C-1042
C-1043

C-1050
C-1052
C-1053-1
C-1054
C-1085

C-1058

C-1057-1
C-1058-1
C-1080A
C-1080B

C-1028
C-1009
C-1008
C-1007-1
-1006

A-2036
A-2029
A-2030
A-1204
A-1108

A-7226
A-3206
A-3205
A-3324
A-3316

A-331Z
A-8021
A-8014
A-5028
A-5020

A-1202
A7227
A-3314
A-7275
A-3331

Shalt {J)
Pulley
Spacer
Gear (31T}
Shaft (H)

Gear {3171}
Shalt (G}
Gear {257)
Gear (357)
Coltar

Shaft (F)

Gear (32T}

Gear (34T}
Compound Gear (21T}
Gear {407}

Washer

Plug

Cover

Bearing Housing
Bearing Housing

Bearing (/6206
Bearing (#6006)
Bearing (#6007} .
Socket Head Cap Screw (MBx20}

Socketl Headless Set Screw (MI0x 10)

Key (7x7%50)
Circlip (R62)
Circlip (R85)
Circlip (S34)
Circlip {842)

Clrclip (S30)

O-Ring {G55}

O-Ring (P28}

O-Ring (ANS230/9)

Gil Seat {TC40x60x10)

Socket Head Cap Screw {MGx12)
Key {10x8x35)

Cirdlip (S35}

Key {8x8xi5)

Circlip (858}

1
i
i
1
1

L [ W R oW e DO N -l ek

MR R e P

46,

39

41.
42.
43.
44,
45.

QUANTITY NO. PARTNO.
C-1007-2

C-104%
C-1007
C-1086
A-1425

. T-1005

DESCRIPTION

Cover

Gear {23T)

Gaskel

Clamp Plate

Hexagon Head Sorew (MBx20)

Washer

—_ = = =L =

31/08/2017



Page 41

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : DRIVEN SHAFT & GEARS.(NON-CLUTCH)

™~

40



Page 42 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

NO. PART NO. DESCBIPTION QUANTITY NO. PART NO. DESCRIPTION : QUANTITY
i C-1038 Shait {J) i 41, C-1007-2 Cover i
2. C-1040-1  Pulley _ 1 42, A-7247 Key {(8x8x12) 6
'3, C-1041  Spacer g 43. C-1046 Spacer i
4, C-1042 Gear {317} 1 44, O-1047 Gear {27T) 1
5. C-i043 Shaft (H) 1 45, C-1048 Gear {187 1
‘6. C-1050 Gear {317} 1 46. C-1048 Spacer 1
7. C1082 Shaf (G) 1 47, C-1053A Gear {40T} 1
8. A-3346 Circlip (856) 1 48. C-10538 Gaar (25T} 1
9. (1054 Gear (357) 1 48, C-1058A Geat {347) 1
10, C-1055 Collar 1 50, 10588 Gear {307} E
1i. C-1086 Siall {F) S 1 ‘51, C-1059A Gear {267} i
12, C-1057-1  Gear (32T) i §2. 'C-1059B Gear (38T) i
13, C-i045 Gear (231) 1 53. A-3345 © Circiip {S52) 1
14, C-10680A  Compound Gear (21T} i 54 C-1007 Gasket 1
15. C-i060B  Gear (40T} i ©OBS. A-1202 Socket Head Cap Screw (WMéx12) 2
18. C-1028 Washer 2 56. 'A—'MQS : Hexagon Head Screw {(MBx20) 1
17. G009 Plug 3 57. T-1005 -  Washer 1
18, C-1008 Cover 2

i9. C-1007-1  Beating Housing 1

20. C-1006 Bearing Housing 1

21. A-2036 Bearing #6206 5

22 A-2025 Bearing {16006) 3

23, A-2030 Bearing (#5007} 2

24, A-1425 Socket Head Cap Screw (MBx20) 2

25. A-1108 Socke! Headless Sel Screw (M10x10} 3

26. A-T228 Key (7x7x50) i

27. A-3208 Circlip (R62} 4

28, A-3205 Circhp {55} 1

20. A-3324 Circlip (534) 2

30, A3316 Chrclip {S42) n

31, A-3312 Circlip (S30) 1

32, A-B021 O-Ring {G55) 3

33, A-BD14 O-Ring (P28} 2

34, A-GOPS O-Ring (ANG230/9} 2

35, A-5020 Qil Seal (TC40x60x10) 2

—_

36, C-1086 Clamp Plate
37. AV22Y Key {$10x8x35) 1
38. A-3314 Circlip {S35)
39 A7ZI5 ey (82815}
40, A-3331 Cirdip (S58)

[ - B A

44



Page 43

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

- "HEADSBTOCK : CLUTCH SHAFT & GEARS

42



Page 44

Instructions Manual for Schools/TAFE Champion (L252VS)

HO. PART NOQ. BESCRIPTION

R VR

e omoNom

it.
12.
13.
14,
15.

16,
17.
i8.
19
. GAzi2

21.
22.
23
24,
25

26.
27.
28.
29
30.

31
32,
33.
34.
35.

41.
42
43.
44.
45,

46.
47,
. C-10538B
49,
50.

C-1207
C-104D-1
C-1211
C-1203
C-1043

C-1050
C-1052
A-3348
C-1054
C-1085

C-1056
C-1057-1
G-1045
C-1060A
C-10808

C-1028
C-1069
C-1508
C-1007-1

A-2036
A-2029
A-2030
A-1204
A-1108

A-T230
A-3206
A-3205
A-3324
A-3316

A-3312
A-6021
A-B014
A-6025
A-B020

. A-1425
37.
38
39
40,

A-T246
A-3314
A-7275
A-3331

C-1007-2
A-T1247
C-1046
G047
C-1048

C-1049
C-1053A

C-1058A
C-1058B

Shaft (J}
Pulflay
Spacer
Gear {317)
Shaft (H)

Gear {31T})
Shaft {G}
Circtip {556}
Gear (35T}
Colar

Shatt (F)

Gear (32T}

Gaar (23T}
Compound Gear {217)
Gear (40T}

Washer

Plug

Cover

Beartng Housing
Bearing Housing

Beating (#6206}
Bearing (FGO06)
Bearing (#6007)
Sccke!l Head Cap Screw (86220

Socket Headless Set Screw(Mi0x10)

ey [7x7x30}
Circlip (RE62)
Circhip (R55)
Circtip (S34)
Circlip ($42}

Circliy (S30)

O-Ring (G55}

O-Ring (P28}

O-Ring {ANG230/3}

Oll Seal (1 C40x60210)

Hexagon Head Screw (MBx20)
Koy (8x8x125)

Chrelip (535}

Key ([Bx8x15)

Circlip (558}

Caver

Koy (8x8x12)
Spacer

Gear (27T}
Gear {197}

Spacer

Gear {407}
Gear {257}
Gear {347}
Gear {307}

N NI

I S — )

QUANTITY NO. PARTNO.  DESCRIPTION

e = B 5 R i T

L

AT S A& R S B whk NI wdk Ia ek RN R T L&

[ TV R

eI )

T o RS

ik erh b b e

43

81

52
53.
54.
.55,

56.
57.
58,
59.
50.
8.
82,
83.
84.
65.

66.
67.
64.
a9,
70

7.
72.
73.
4.
75.

76.
¥7.
78.
79.
80.

81.
82.
83.
84.

85.

86.
87.
ag.
89.
20.

01,
92,
93.
4.

1059

C-1059B
A-3345

- C-1215
C-1216

c-1217

M-1218
C-1209

C-i219

C-1207

C-1418C

C-1416C
C-1447C
C-1444C
C-1450C

14820
C-1430C
€-1488

£-1407C

-C-1382C

C-1494C
C-1384C
C-1202
C12224
C-1204

c1z2z2z
C-i221
2-1030

A-1106

A-1202

A-B41D
A-1612
A-1525
A-3328
A-2047

A-7256
A-2110
C-1388C
A-2132
A-2048

A-1100
A-B013
A-2131
C-14396

Gear {267)
Gear (38T)
Circlip (552)
Brake Shatl
Brake Disc

Pads

Pegs

Washer

Brake Housing
Washer

Hubs

£nyd Flangas
Outer Plates
inner Plates
tock Plates

tocking Plales
Adiusting Muls
Springs

Track Rings
Bearing Assembly

Thrust Washers
Operating Collar
Gear (3171}
Washer

Gear {227}

Washer

Shaft {A)

Washer

Sockel Headless Set Screw (MBxB)
Sockel Head Cap Screw (M6x12)

Speing

FiatHead Cap Screw {MBri6)
Sockel Head Cap Screw (M6x186)
Circlip [S40)

Rearing (#6008}

Key {5x5x16)

Needle Bearing (TLAZ222()
Circlip

Bearing (TLA3S0ZH)
Bearing (#5206}

Sockel Headless Sl Screw (M6x6)
0O-Ring {25}

Bearing (TLAZ516)

Clamp Plate

31/08/2017

QUANTITY

T T s

Eo% TP R N

™

iG
iz

-V . Gy v S = 5] 3 R i S LY o M R MM

[T [ R



Page 45

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : CONTROL FRAME ASSEMBLY {(VARISPEED)

44



Page 46

P“‘:“-'?"T\?r““l%

oW N O

11
12.
13.
14,
15.

16.
17.
i8.
19.
20.

21

C-1061
C-1062
C-1063
C-1064
A-4003

A-4000
A-3102
C-1068

A-1703

C-1070

A-1203
A-1100

C-1073

A--B8402
(-1074-2

C-1075
C-1676
C-1077
C-1166
A-1205

A-1805

Instructions Manual for Schools/TAFE Champion (L252VS)

Lever Frame
FHod

Peg
Lubrication Pipe

Pin ($4x36)

Pin (¢ 3x10)
Circlip (£8)
Collar Assembiy
Nut (M12}

Rod

Socket Head Cap Screw {M6x16)
Sockst Headless Set Screw (M6xG)
Lever

Spring
Shift Fork

Bolt

Bracket

Piunger

Pin

Socket Head Cap Screw {(MBX25}

Spring Washer (¢ 12)

45

O e T ] F R e

e . I '

PO PO kb ek

31/08/2017



Page 47

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : CONTROL FRAME ASSEMBLY "~ . -

46



Page 48

5”:“-‘*?\3?\3?“‘%

m e e Ne

ii.
12.
13.
14.
15.

16.
17.
18.
i9.
20.

21.
22,
23.
24,
25.

26.
27.
28.

PART NO.

C-10861
C-1062
C-1G83
C-1064
A-4003

A-40060
A-3102
C-1068
A-1703
C-1070

A-1203
A-1100
G-1073
A-8402
C-1074-2

C-1075
C-1076
C-1077
C-11566
A-1205

G-1074-1
C-1072
C-1066
C-1065
C-1069

C-1070
A-3103
A-1805

Instructions Manual for Schools/TAFE Champion (L252VS)

{ ever Frame
Rod

Peg

Lubrication Pige
Pin (& 4x36)

Pin {d 3x10)
Circlip (E8)
Collar Assembly
Nut (M12)

Hod

Sockei Head Cap Screw [M6x18)

‘Socket Headless Set Scrow (MOxB)

Lever
Spring:
S_hift Fork

Baolt

Brackei

Plunger

Pin

Socket Head Cap Screw (MGX25)

Shift Fork

Lever

Shift Fork

Lever Bracket Assembly
Lever Bracket Assembly

Rod

Circlip (E10
Spring Washer { ¢ 12)

47

31/08/2017

_ e ek DD = PR N N = e N e

N O et e PO

—_— b [N} el —L



31/08/2017

tions Manual for Schools/TAFE Champion (L252VS)

Instruc

Page 49

HEADSTOCK : CONTROLS (VARISPEED)

48



Page 50

e NO

i2.
13.
14.
15,

16.
17.
18.
19.
20.

21
22.
23.
24.
25.

26.
27
28,
29.

Instructions Manual for Schools/TAFE Champion (L252VS)

Cam Shaft

Shaft

Selector Housing Assermbly

Socket Headless Set Screw (Mox20}

Dyum Cam

Range Selecior
Speed Selector
Shafis

Collars
Handles

Shift Levers
Shift Pads
Detends
Defents Bars
Washers

Piugs

‘Socket Head Cap Screw (M6x12)

Sockst Head Cap Screw (M6x16)
Cross Recessed Head Screw {M5x6)
Spring

Key (4x4x15)
Kay {4x4x10}
Key {Hxbx30)
Circlip {S24)
Circlip (528)

Circlip (516}

C-Ring (P18)
O-Ring{P12)
Key (5x5x20)

49

= = s BOOPD RNy W Ay W ar N R R DD I L R e R — PN = =k e

= N N

31/08/2017



Page 51

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : CONTROLS

50



Page 52

.m.b-s-os\:e\%

w0 N

1.

13.
14.
5.

16.
17.
18.
19.
20,

21.
22.
23.
24.

26.
27.
28,
29.
30.

31

C-1078
C-1079
C-1080
C-108t
C-1082

C-1083
C-1084
G-1085
C-1086
C-1087

C-1088
C-1090
C-1091
C-1092
R-1030

C-2075
A-1202
A-1203
A-1606
A-8403

A-7202
A-7201
A-7208
A-3308
A-3310

A-3302
A-B0G7
A-8004
A-7207
NC-08

NC-08

Instructions Manual for Schools/TAFE Champion (L252VS)

DESCHIPTION
Cam Shati
Shaft

Selecior Housing Assembly
Plate Cam '

~ DrumCam.

Range Se_lé{itor A
Speed Selector
Shafts

Collars

Handles .

Shift Levers
Shift Pads
Detents
Detenis Bars
Washers

Plugs

Socket Head Cap Screw {MGx12)
Socket Head Cap Screw {M6x16)
Cross Becessed Head Screw (V5x6)

Spring

Key {4x4x15)
Key {4x4x10)
Key (5x5x30)
Circlip {S24)
Circlip {528}

Circlin (S16)

O-Ring (P18
O-Ring (P12
Key (5x5x28)
Speed Chart

Arrow Plate

51

ML O L &I e T A T A G PR RN = = —_ = = = =

R S-S

- = N e D

31/08/2017



Page 53 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

HEADSTOCK : LUBRICATION (VARISPEED) ~ ~ .

52



Page 54

.w:hw.rw.w[%

© @~

11.
12.
13.
14,
5.

16.
17.
i8.
19.
20.

PABRT NO,
C-1154
A-4106
A-1173
A-4123
C-1101

C-1102-1
C-1106-1
A-4115
A-4111
A-4124

A-B013
A-4110
A-4102
A-1206
A-4101

C-7028-6
A-0108
A-1901
A-0498
A-1202

Instructions Manual for Schools/TAFE Champion (L252VS)

Consector
Drain Pipe

Plug
Return Hose

Adapior -

Dipstick Gap. .~ -
Oil Tank -~ '
Hoses

Clamp -

Inlet Hose

O-Ring (P25)

Clamp

Pump

Socket Head Cap Screw {MBx12)
Eibow

~ Motor Puliey

Vee BeltA-72°

Washer {4 6)

Eibow

Socket Head Cap Screw (M6x12)

53

o O Sy i BRI = e R W T

L T~

31/08/2017



Page 55

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : LUBRICATION

54



Page 56

v‘b@%-*’%

el

11
iz2.
13.
14.
15.

i6.

17.

18.

BART NO.

C-1154
A-4106
A-1173
A-4123
C-1101

C-1102

C-1105

A-4115
A-4111
A-4124

A-6013
A-4110
A-1180
A-0498
A-0124
A-0123

C-7028-6
C-7028-3
A-0109
A-0110
A-1202

Instructions Manual for Schools/TAFE Champion (L252VS)

Connector
Drain Pipe
Plug.
Return Hose
Adaptor

Dipstick Cap
. Oit Tank

Hoses
Clamp
inlet Hos_e '

O-Ring (P25)

Clamp

Gutlet

Eibow

Ver Belt (50H7) A-347
Vee Beit (B0HZ) A-33° _

Motor Puliey (50HZ}

Motor Puliey (60Hz)

Ves Belt {50Hz} A-72°

Vee Bell {80Hz) A-73"

Socket Head Cap Screw (M6x12)

55

e bt b —h ok L e T e R A

o N

31/08/2017



Page 57 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

BRAKE : PUMP ASSY

56



Page 58

I OO B

2@ N

16.
17.
18.
19.
20.

21,
22.
23.
24.

C-1108
C-1107
C-1109
C-1110
C-1111

C-1112
A1918

C-1114
- C-1115

A-1517

A-2037
A-6001
A-1707
A-5013
A-1701

A-1702
A-3201
A-1608
A-1208
A-1101

A-T207
A-8404
A-1700
A-4006

Instructions Manual for Schools/TAFE Champion (L252VS)

Puliey
Shaft
Impeiler
Plate

Housing

Backplate
Washer (¢8)

Fultey

Shaft

- Bocket Head Cap Screw (M6x25L)

Bearing (#630122)
O-Ring

Nylon Nut (5/16™)

Ol Seal (TC12x25x7)
Nut (M8)

Nust {(M10)

Circlip {R37)

Cross Recessed Head Screw (M5x15L.)
Socket Head Cap Screw {MGx40L)
Socket Headiess Set Screw (MBx10L)

Key (5x5x25)
Spring

et {MB)

Fin {(83x10)

57

P A2 = Ly — [ T . [ S O R I - 4

e

31/08/2017



Page 59

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

BRAKE : MECHANISM (NON-CLUTCH & VARISPEED )

58




Page 60

m.&-w:\:.—kiﬁ

el e

11.

13.
14,
15.

6.
17.
18.
18.
20.

21.
z22.
23.
24.
25,

26.
27.
28.
28

PABRT NO,
C-1117-1
C-1117-2
C-1118
C-1119

C-1120

C-#22

C-1123

C-1124
C-1125
G-7009

C-7010
C-7011
A-1205

CA-1213
A-1218

A-1106
A-6003
A-B030
A-3300
A-3100

A-4009
A-8516
A-8801
A-1509
A-8423

A-1702
C-1122-2
A-1215
A-1203

Instructions Manual for Schools/TAFE Champion (L252VS)

Brum

Coilar

Stud

Caich Assernbly
Bush

Guide Biocks
Strap Plate

Qperation Bar

Pivot
Fiange_s

‘Connect Shafts

Pedal

Socket Head Cap Screw {MBx25)
Socket Head Cap Screw {MBx20)
Socket Head Cap Screw {M10x20)

Socket Headless Set Screw (M8x8)
O-Ring {(P10A)

O-Ring{P 16}

Circlip{514)

Circlip{ES)

Pin (¢ 5x40)

Spring

Brake Shoes Assembly

Flat Head Cap Screw (M5x10)
Spring

Nut (W10}

Guide Blocks

Socket Head Cap Screw {MBx30)
Sacket Head Cap Screw (MBx16}

59

RN W R L J— —_— b b = W R A N T ) [N T R R L 4 J— —_— ek

- Y

31/08/2017



Page 61

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : MECHANISM (CLUTCH)

60



Page 62

Y—“F‘?*I\J.-*\%

- ©® N

i2.
13.
14.
15,

16.
17.
18.
19.
20.

21
22,
23.
24,
25.

26.
27.
28.
29
30.

31
32.
33
34.
35.

C-1117-1
C-1117-2
C-1118
C-1119
C-1120

C-1122
C-1123
C-1124
C-1125
C-7009

C-7010
C-7011

A-1205
A-1213
A-1219

A-1106
A-B003
A-8030
A-3300
A-3100

A-4009
A-8516
A-9801
A-1508
A-8423

A-1702
C-1246
A-1215
A-1203
C-1265

C-1248
G-1266
C-1259
A-1205
A-1702

Instructions Manual for Schools/TAFE Champion (L252VS)

Drum

Collar

Stud

Catch Assembly
Bush

Guiide Blocks
Strap Plate
Operadion Bar

Pivot
Flanges

Connect Shafts'

‘Pedal
Socket Head Cap Screw (M6x25)

Socket Head Cap Screw (M8x20)
Socket Head Cap Screw H10x20)

Socket Headless Set Screw (B 8)
O-Ring (P10A)

O-Ring (P16}

Circlip {S14)

Circlip (£86)

Pin (¢ 5x40)

Spring

Brake Shoes Assembly

Fiai Head Cap Screw {Mbsx10)
Spring

Mut (M10)

Pivol

Socket Head Cap Screw (iM8x30)
Socket Head Cap Screw (M6x 16}
Guide Biock

Operating Guider

Strap Plate

Bush

Socket Head Cap Screw (MBx 25}
Nui {M10}

61

USRS R — -
—_ P = M e TR SR B — e w43 — =k D e PO T ek ek b ek

Fo s S N

31/08/2017



Page 63

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

CLUTCH LINKAGE

62



Page 64

Instructions Manual for Schools/TAFE Champion (L252VS)

NO. PART NO. DESCRIPTION

1. C-1249  QOperaling Bar 1
2. G-1244  Lever 1
3. (C-1242  Bracket i
4. -1230  Operating Lever 1
5 (-1227  Shift Shait 1
6. C-1226  Shilt Lever i
7. C-1228  Shift Fork 1
8. C-1220  Sleeve T
9. (C-1231  Bush 1
i0. C-3015  Washer i
11. C-1235 Pivol Plate 1
12, C-1236  Bush 1
13. £-1233  Roller 1
i4. C-1234 Roiler Pin i
15. G-1238 Plale 1
16. A-1204  Sccket Head Cap Screw({ MGx20) 2
17, A-8901 Universal Jointer 1
18. A-9800  Universal Jointer 1
19. C-1240  Adjusting Rod 1
20, C-1241  Adusting Rod 1
21, A7213  Key (Bx6x15) 1
22. C-1237  Spring 1
23. C-i247  Shait 1
24. C-1245  Bush 1
25. A-6005  O-Ring (P14) 1
26. A-6010  QO-Ring (P224) 1
27. C-1128  Bush 1
28. A-1214  Socket Head Cap Screw (M8x28) 1
29. A-1203  Socket Head Cap Screw (Méx16) 2
30. A-i608  Flat Head Cap Screw (M5x16) 4
31. A-4005  Pin (¢5x20) i
32. A-1607  Fiai Head Cap Screw {M5x12) 2
33. A-1721 Nylon Nut (M10) i
34. A-1725  MNut (MB-L) i
35, A1702  Nul {(M10) 2
36, A-1701  Nut (M8} 2
37. A-3100  Circlip {E6) i
38. A-1902 Washer (¢ 8) 2
39. A-4008  Pin {4 5x36) 2
40. A3101  Circlip{E?) 2

46,
47,
28.

63

41,
42.
43.
44,
o 450,

Washer (4 10)

Socket Head Cap Screw (MBx46} 2

Switch Plaie
Collar

Flat Mead Driver Screw {#4x30}
Mut (kid)
Socket Head Cap Screw

3
i

pa
2
2

31/08/2017



Page 65 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

SWING ERAME : END GEARS & COVER




Page 66

Instructions Manual for Schools/TAFE Champion (L252VS)

NO. PART NO. DESCRIPTION
1. C-1126 Swing Frame
2. C-1127 Gear (24T )(Inches)
C-1147 Gear (28T }(Metric}
3. C-1028 Caotlar
4. C-1128 Gear Shaft
5. C-1130 “Gear Collar
8. C-1131 ldter Gear (44/66T) (Inches)
C-1149 tdier Gear (54/55T) (Metric)
7. C-1132 Washer :
8. C-1133 Spacer
9. M-1134 Stud
10. C-1135 Bush
11. C-1136 Gear (67T} (Inches)
C-1148 Gear {64T) {Metric)
12. C-1171 End Cover (OPTION)
13. C-1172 Door (OPTION)
14. A-1148 Socket Headless Set Screw (M8x30L) {OPTION)
15. A-1801 Spring Washer {g1/4" (OPTION)
16. A-1203 Socket Head Cap Screw (M6x16L.)
17. A20286 Bearing (#6004)
18. A-1703 Nut (M12)
19. A-1720 Nut (M16)
20. A-1701 Nuf (M8} (OPTION)
21. C-1145 Shear Pin (83x32)
22, A-3203 Circlip (R42)
23. A-3314 Circlip {835}
24, C-1128 Washer
25, C-8039 Bracket for Sensor {VS)
26. A-1202 Socket Head Cap Screw (M6x121.) (VS)
27 A-9012 Handie {OPTION)
28. A-1202 Socket Head Cap Screw (Mbx12L)
29. C-1140 End Cover
30. C-1138 Knurl Nut
31. T-8002 Stud
32. A-1T01 Nut {M8)
33 C-8125 Bracket (CE)
34 C-8124 Bracket (CE)
35. A-1536 Cross Recessed Head Screw (M5x12L) (CE)
35 A-1700 Nuf (M6) {CE)
37. A-8429 Spring (CE}
38. A-1307 Socket Head Cap Screw (M5x70L) {CE)

65

PO N T

. e . . - .

[ S S S A o - i B = BSODRD [0 S QU N . T . -~ B s A s

[T o

31/08/2017



Page 67

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017 . -

GEARBOX : CASTINGS

66



Page 68 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

NO. PARY NO., DESCRIPTION QUANTITY
1. C-2001 Feed Gearbox Casting 1
2, C-2002 Flanged Bearing 1
3. C-2003 Flanged Bearing 1
4. C-2004 Flanged Bearing i
5. G-2005 Flanged Bearing 1
6. C-2006 .. - Cover 2
7. G-2007 _ Top Spacer 2
8. C-2008 Bottom Spacer 2
9. C-2009 Bowel 2
10, G-2010 Front Cover 1
1. A-1127 Elbow (3/4"PT) 1
12, A-1128 Plug {3/4"PT) 2
13. A-8501 Oit Sight 1
14, A-1238 Socket Head Cap Screw (M6x380) 5]
15, A-1203 Socket Head Cap Screw (M6x16) 10
16. A-1204 Socket Head Cap Screw (i46x20) 4
17. A~1290 Socket Head Gap Screw (M10x60) 3

87




31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

Page 69

GEARBOX : CONTROLS

68



Page 70

NO. PART NO. DESCRIPTION

= e moNoo

1.
i2.
13.
14.
15,

i6.
17.
18,
19.
20.

21.
22.
23.
24,

26.
27.
28.
24,
30.

31.
32.
33.
34,
35.

36.
Y
38,
38
40.

C-2013
C-2014
C-2015-%
C-2015-2
C-2015-3

C-2015-4
C-2016
G-2017
C-2018
C-2019

C-2020
G-2021
C-2022
C-2022
C-2024

C-2025
C-2026
C-2028
C-2028
C-1087

R-1030
-2032
C-2033
C-2034
C-2035

A-1801
A-1205
A-1207
A-31203
A-1208

A-1202
A-1202
A-1108
A-42082
A-4005

A-4000
A-4004
A-7202
A-BOO6
A-6018

Top & Bottom Plate
Dividing Plate
Guide Plate

Guida Plate

Guide Plate

Guide Plate
Bar Setter
Spacer
Deient Plate
Fork

Fork

Fork

Select Bar

Select Fork {Lelt}
Select Fork (Mid.)

Select Fork {Right)
Select Lever
Handlg Shait
Bush

Handle

Washer
Seating

Cover
Selector
Seleclor Lever

Washer (1/47)

Socket Head Cap Scraw (1M6x25)
Sockel Head Cap Screw (MEx35}
Socket Head Cap Serew {(MBr15)
Socket Head Cap Screw {M6x30)

Instructions Manual for Schools/TAFE Champion (L252VS)

QUANTITY NO. PART.NO, DESCRIPTION
41,
42.
43
44,
45.

Pl ek ) =k =k

—_

W W W oW -

v A P

[T AT A B L& A

Sockel Head Cap Screw (MBx12) 3
Socket Head Cagr Screw {(Mox20) 4

Scoket Headless Set Screw

Pin
Pin (¢ bx20}

Pin { ¢ 3210)
Pin { i 5x10)
Key {4x4x15)
O-Ring (P15}
O-Ring (P38}

o

T, )

- L2 Gy O

69

46,
4a7.
48',: i

G-Ring (P36}
O-Ring (P29}
Spring
Spring
Spring

- Plug

Ball {¢ 1/47)
Handle

31/08/2017
QUANTITY

]

;

3

&

3

3



Page 71 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

GEARBOX : GEARS

70



Page 72

S .

= 0w Ne

16.
17.
18.
19.
20.

21.
22.
23
24
25,

26.
.27
28,
29.
30.

31
32.
33.
34.
35

36.
37,
38.
39.
40,

C-2037
C-2038
C-2039
(-2040
C-2041

C-2042
C-2043
C-2044
C-2045
C-2046

A-7215
C-2048
C-2049
C-2050
C-2051

C-20562
C-2053
C-2054
G-2055
C-2056

C-2067
C-2058
C-2059
C-2080
C-2061

C-2062
C-2063
C-2064
C-2065
C-2086

C-2067
C-2068
C-2068
C-2070
C-2071

G-2072
A-7207
G-2074
A-2004
A-2034

Shaft (A)
Coilar

Gear (197/187)
Shaft (B)
Collar

Gear (327)
Gear (23T}
Gear {1687)
Spacer
Ciutch

Key (6x6x30}
Shatft {C)

Gear (35T/35T}
Collar

Shatt {D)

Gear {30T/20T)
Collar

Gear (227)
Gear (16T}
Gear {207)

Gear (24T}
Gear {23T}
Gear (277)
Gear (24T)
Gear {287}

Gear (26T)
Gear (32T}

Nut

Shaft (E)

Gear {(18T/45T)

Shaft (F)

Gear (22T)
Gear (22T)
Gear (227)
Gear (33T)

Gear (227)

Key (5x5x25)
Gear (36T}
Bearing (16005)
Bearing (6204}

Instructions Manual for Schools/TAFE Champion (L252VS)

1
1
i
1
2

RS W R . R N S S - PR E L LN N T S V. )

L R e ]

L3 L e

7"

31/08/2017

41,
42.
43.
44,
45,

46.
47,
48.
49,

50.

51,
52,

A-2003
A-3204
A-3312
A-3310
A-3309

A-3307
A-3306
A-3303
A-1100

A-7210

A-6013
A-2055-1

Bearing {16003)
Circlip (R47)
Circlip {S30)
Circlip {828)
Circlip (825}

Circiip {S22)
Circlip {820}
Circlip (S17)
Socket Headless

Set Scrow {MOx6L.)
Key (5x5x40)

O-Ring (P25)

[E "N U W 3 .

1

i

Bearing (NTB2542) 1



Page 73 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

72



Page 74

ho - (

w

o o

1.

12,

13

i4.
15.

16.
17.
8.
18.
20.

21.
22.
23.
24,
25,

26.
27,

28

28
30,
31.
32,
33.

34

35.

36.
37.
38.

PARTNO.

C-3301-1
C-3301-2
C-3002-1
C-3002-2
C-3303-1
C-3303-2
C-3004

C-3005

C-3008
G-3010-1
C-3010-2
A-1132
A-8008
C-3013

-5026-1
C-3015
A-B8004
C-3017
C-3018

C-3019
C-3020
A-1204
A-1208
A-1203

A-1106
A-1426
A-1610
A-1166
A-1101

A-1105
A-3304
A-9501
A-B000
A-B007

A-8072
A-7205
A-7228
A-4505
A-8405

A-D107
A-9202
A-8406

Instructions Manual for Schools/TAFE Champion (L252VS)

PDESCRIPTION
Apron Casling (H.H).
Apron Casling {L.H.)
Bottorm Piate (R.H.)
Botiom Plate (L.H},
Half Nut (Metric)
Haif Nut (Inch)
Guide Plate

Gib

Siud

Camshaft '.(.F{H).

Camshait (L..H.)

'--_Socket Headless Set Screw (M10x40)
- O-Ring {(P20)
Handle Boss

Handle
Washer
Q-Ring (P12)
Plug

Pin

Lever Assembiy

Latch

Socket Head Cap Screw (MGx20)
Socket Head Cap Screw {MBx40)
Socket Head Cap Screw (M&x16)

Sacket Headless Set Screw (MBx8)
Hexagon Bolt (M12x16)
Socket Flat Head Screw (M6x12)

Socket Headless Set Screw (M10x10)

Socket Headless Set Screw {M6x8)

Socket Headless Set Screw (M6x30)

Circlip (518)
Qil Sight
O-Ring (P7)
O-Ring (P18)

-Ring {P24)
Key {5x5x15)
Key {4x4x20)
Piug

Spring

Handle

Ball (¢ 1/4")
Spring

73

P R A S 4

31/08/2017



Page 75

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

THREADING DIALS

74



Page 76

.WI\?."*I%

S

o R eNE

ii.

BART NO.
A-1231
A-1901
C-3076
€-3080
C-3081
C-3082
€-3083
C-3084.
A-4018
T-8020

A-1242
T-8617-3
A-2154
1-8019
NC-26
NC-39

A-1626

Instructions Manual for Schools/TAFE Champion (L252VS)

Socket Head Cap Screw (M6x10}
Washer (¢ 6}

©Gear (16T) (Imperial)

Gear (14T} (Metrio)
Gear (13T) (Metric)
Gear (18T) (Metric)
Gear (20T} (Metric)

Gear (22T} (Metric)

Pin (& 3x185)
Bush

Sacket Head Cap Screw (M8x50)
Guard '
Bush

‘Stem

Index Plate {Irperial)
Index Plate {Metric)

Cross Recessed Head Screw (M4x6)

75

IE

—_ = = =t =k =l =2 =k =l

—_ = =1 =l =L =k

31/08/2017



Page 77

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

APRON CONTROLS

LEFT HAND

76



Page 78 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017 o

£-3021 Rack Pinion

41, A2066 Bearing {(BA105} 1

-
ey

2. (C-3022 Gear (56T) 1 42, A-1180 Socket Headiess Sel Scraw {MBxB} 1
3 (G-3623 Shaft {C.E.} 2 43, A1105 Scckel Headiess Set Scraw [FA6x30} i
4. 3024 Washar -3
5 C-3025 Gear [15/337} 1
8 £-3026 Coltar 2
7. £-3028 Goar {2473 1
C-3028 Shalt (A} 1
9. T-60D8  Handwhes! 1
10. 3603 Dial (Melric) 1
C-36931  Dial {inches) 1
1. C-3032 Plug i
t2. C3034  Hande - R
3. C-3036 Gear (271) o i
’ 14, $-3636 Gear {24T) 1
15, C-3037 Shaft {0} 1
18, €-3038 Pipign Gear 1
17, £-3038 Pinion Shaft 1
18, (-3021-1 \Washer i
18 A-2088 Bearing {MABI0S] 1
20, C-3042 Gear (2477267} 1
2%, C-3043 Shaft {F} 1
22, C-3012 Washer 1
23 A-1HH Socket Headiess Sel Scraw (MBR10) 2
24, A-1106 Socket Hoadiess Set Screve (M8x8) 3
25, A-7T206 Key {5x5%20) H
26, A-B403 Sping
27, A-9202 Ball (¢ 147} 3
28. A-B002 O-Ring (P21} i
20 AGLO7 O-Hing {P18) 1
a0, A-3307 Circlip (522) 1
3t A-2307 Circiip {S16) 3
32, A-3304 Circlip (S18) 5
33 A3310 Circlip {328) i
4. A-3313 Cirelip (532) 1
35 A7 fBearing {ANAGIZ2) 1
35, A3i08 Wave Washer {(BW6204} 1

37, C-3084 Coltar i
38, A-1510 Socket Round Head Cap Swew (MBx12) 2
39, A-Z129 Noaie Baadng (TAFI04030) i
40, A-2050 Bearing [RNAABGS) i

77




Page 79

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

APRON WORMBOX

78



Page 80

NG, PARTNO.
1. C-3044-1
C-3044-2
2. C-3045
3. C-3046
4, C-3048
5 C-3049
6. C-3050
7. C-3051
8. C-30562-1
9. C.3052-2
10, C-3063
11, C-3054
12.  C-3065
13.  C-30566
14. C-3057
16, C-3068
16.  C-3059
17, C-3060
18.  C-3061
9. C-3063
20, C-3064
21, (C-3065
22, C-3066
23, C-3067
24, C-3089
25 C-3070
26. C-30892
27, A-40N
28.  A-4005
29, A-4001%
30, A-7229
31, A-2000
32, A-2002
33, A-1719
34, A-1712
35, A-1700
36.  A-8408
37. A-8408
38, A-8206
39.  A-5009
40.  A-6009

Instructions Manual for Schools/TAFE Champion (L252VS)

DESCRIPTIC
Worm Set, R.H.
Worm Sef, LH.
Bush Assembly
Pinion

Trip Shaft

Worm

Bush

Clulch Gear Assembly

Collar
Collar
Washer

Rod

Lever

Stud

Inter-Lock Shaft
Stud

Dent
Washer
Dent
Dent
Piate

Plale

Adjusling Shaft
Coupling Assembly
Adapling Plate
Adjusting Kaob

Spring

Pin {ex50)
Pin (ox20)
Pin (sx20)
Key (5x5x45}

Bearing (#1528 AS)
Bearing (#3047 AS)
Nylon Nut-(3/8")
Nl {1/2°UNC}

Nut (86}

Spring

Spring

Bali (838"

Ol Seal {SC30x40x6)
O-Ring (P21)

QUANTITY

[ T . e ) PO N O R ]

e = "I )

T (i S Y PR S . ]

e M = wa

JEEN N R R -

79

31/08/2017
41, A-68020 O-Ring {P42) 2
42, A-1203 Socket Head Cap Screw (MEx16L) 4
43, A-1601 Cross Recessed Head Sorew (31167x3/8°) 2
.44, A-1100 Socket Headless Sel Serew (R6x6L) 2
A1103  Socket Headless Set Screw (MGx16L) 1



Page 81

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

SADDLES : ASSEMBLIES -

80




Page 82

1.

2
3.
4
5

&

10

B
- 12

13
14.
i5.

16.
17
18.
19,
20,

21,
22,
23
o 2d.
25,

26.
271.
28.
249
30

3i.
32
a3
34,
35,

C-4005-2
C-4006-1
C-4006-2
C-4006-4
C-4006-3
C-4007
C-3032
C-4009

C-4011

C-4012-1
€-4012-2
£-4013-1
C-4013-2
C-4014-1
C-4014-2
C-4015

C-4016
C-4047
C-4018
£-8033
C-4020

C-4021
C-4020-1
C-4021-1
C-4022
A-1134

A-1253
C-4026
A-4023
C-4030
C-4031

C-4032
C-4033
C-4034
A-8503
A-1243

Instructions Manual for Schools/TAFE Champion (L252VS)

Saddle Casting
Key {5z5x35)
Keep Assembly
Collar

Bracket

Hangvheel

Index Ring fietric)

inclex Ring {Inches)

indlex Ring {Duat Dial):inches
thdex Ring (Duat Dial): Metric
Pinion

Plug.

Collar

Handie

Leadscrew (Metric)
Leadscrew (Inches)
Mt Assembly (Metric)
Nut Assembly (Inches}
Mut Assembly (Melric)
Mut Assembly (Inches}
Gib

Guide Plate
Shield
Shiefd
Spacer
Strip (Frond)

Gibx {Front)

Strip (Rear}

Qi (Rean

Clamp

Socket Headless Set Screw (MB8x40}

Socket Head Cap Screw (#12x70)
Washer

Pin {4 3x6)

Shaft

Gear

Gib Scraw

Flat Wipper

Veag Wipper

Plug

Socket Head Cap Screw (3410x65)

QUANTITY

1
i
i

ek

kb

oy

bk wd sk

i

1

e S o]

LBV

oy

81

NG, PART NO, DESCRIPTION

41.
42,
43.
dd.
45,

46,
47.
48.
40,
50.

51
52.
53.
b4,
55.

A-11G0
A1214
A-2000
A-2001
A-1734

A-1701
A-7202
A-9202
A-8410
A-4009

A1

A-1700
A-1809
C-4047
A-1513

Sockel Head Cap Screw {(MBx20)
Socke! Headless Sel Screw (M&x20)
Socket Headless Set Screw (M8x8)
Cross Recassed Head Screw (M5x10}
Socket Head Cap Screw (M8x30)

Socket Headless Set Sorew (M6x8)
Sooket Head Cap Screw {MBx25)
Bearing {#1528)

Bearing {#A52035)

MNylon Mut (M12xP1.25}

Nt (348}
Key (4xdx15)
Ball (5 17475
Sming

Pin (5%40)

Socket Headless Set Screw (MBx25}
Nut (46)

Round Head Cap Screw (M5x10}
Giby Screw

Round Head Screw (M4xh}

31/08/2017

fal

oy

e A

R T3 N

LA - S v §



Page 83 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

SADDLE LUBRICATION

82



Page 84

P“*:h?”[\?r“[%

= 0N

12.
13.
14,
16.

16.
i7.
18.
i9.
20.
21
22.

23.
24,

C-4036
C-4037
C-4038
C-4039
C-4040

A-9619
A-6G16
NC-40

A-9313
A-Q308

A-6000
A-6002
A-1508
A-8412
A-8413

A-8206
A-8317
A-G311
A-G312
A-9315

A-9205
A-9610
A-9634
A-1509

Instructions Manual for Schools/TAFE Champion (L252VS)

BESCBIPTION
Cover

Axle

Button

Purnp

Plug

Joint

O:-Ring {AS568-024)
Mame Plate

Tube

[niet Vaive

O-Ring (P7)

O-Ring (P10A)

Cross Recessed Head Saew (M5x10)
Spring

Spring

Bali( » 3/167)
Clamp

Nug

By-pass
Sleeve

Bail( ¢ 3 /8")

Jointer (6mm)

Mut

Round Head Cap Screw {Mbx1Q)

83

vk b (WD ek b —_ S —_ BN L - R LI N S

S G,

31/08/2017



31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

Page 85

SADDLES | ASSEMBLIES

84



Page 86

Instructions Manual for Schools/TAFE Champion (L252VS)

i

1.

12

13,
14.

16.

17,

18.

20.

21.
22,

23.
24,
25,

26.
21.
28.
28,

30.

31
32,
33
34.
35

G-5008
C-5007
C-5008
C-5008
C-6009-2
C-5010

C-5011
C-5012
C-5013-2
C-5014-1
C-5014-2
C-5014-7
C-5014-8
C-5015

C-an7-1
C-5017-2
C-5018-1
C-5018-2
C-5019

C-5023-2
{-5024-2

C-5025
C-5026-1
C-5027-1
C-5628
C-8062

C-0u83
4032
A-B512
NC-30

A-1204

A-1206
A-1103
A-1708
A-9202
A-B4H

Cross Slide Assemtsly
Gib

Gib Screw

Bolts

Pivot

Locking Pad
Swivel Shids

Giby

Top Slide
Siottad Top Slide
Long Handie

Plug

Short Handle

Handwhee! Assembly

Inctex Ring (Metric)

Indax Ring {Inch}

Index Ring {Dual Dial) {Metric)
index Ring {Duai Dial} (Inch}
Keep Assembly

Leadscrew {Melric)
Leadscrew {inch)
MNut iMetric)

Mut {Inch)

Pad

4 Way Toolpost
Square Head Screws

Washer

Handie

Handie Boss

Stopear

Slofted Top Stide Siud

Slolted Top Shide Mol

Giby Screw

Spring

Marking Plate {Dual Dial Only)
Socket Head Cap Screw (MGx20)

Socket Head Cap Screw {MEx25)
Sockel Headless Saf Screw (MGx20)
MUt (387

Balt { & 1/47)

Spring

QUANTITY NO. PABT NO. DESCRIPTION

1

LN

ik

VTR —

—_ = e

iz

—_ ek ek

85

36.
37.
38
38.
40,

41,

42.
U 43
44,

A-8300
C-5029
A-1509
A-BIG7
A-1700

C-5022
A-4516
A-2021

A-F202

Oilers (1/4%)

Wigpar

Cross Recessed Head Screw (MBx10}
Handle

Nul (a6}

Top Shide Stud

Handle Sel Screw (ME)
Bearing {51103}

Fey {4x4x15)

31/08/2017
QUANTITY
L]

1
3
1
2
i
1
2
i



Page 87 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

TAILSTOCK

86



Page 88 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

NO. PABTNO., DESCRIPTION QUANTITY NGO, PARTNO. DESCRIPTION QUANTITY -

1. C-6001 Taitstock Casling i 41, C-6026 Stoper . 4
2 C6002  Tailstock Base 3 42, C-6035  Wippers (Vee) 2
3. C-8003 Handwheel 1 43, C-8036 Wippers {Flal) 2
4 C-6004 Barrel 1 44, A-1605 Receszed Flal Head Screw {M5x10) 8
5 C-6005-1 Leadsorew (Metric) 1 45. A-7205 Key {5xox15) 1
C-8005-2 Leadscrew (Inch) 1 ’
6. {-8006-1 Mut-iMelric} 1
C-8006-2 Mut {Matric} 1
7. C:B007 Kespet 1
8. C-6D0B-1 Index Ring (Metric} 1
C-8008-2 index Ring (Inch) 1
9. A-1203 Socke! Head Cap Scraw {Mox18) i
10, (-3032 Plug 1
1. £-3034 Handie i
i2. R-1030 Washer i
13, A-1i05 Sockel Headiess Set Sorew (MBx30) 1
14, A-1208 Socket Head Cap Screw (#46x40) Z
i5. R-1030 Washers 2
18. C-8015 Clamg Plate 2
7. A-1437 Hexagon Head Bolt {#416x140) i
8. A-5D25 Ot Seal (58.72.9) i
18, A-1807 Washer {4 16) 3
20, AA70G2 MNut #4110}
21, G-6027 Pivot Bloox 1
22, G6023 Crank Shalt 1
23, C-6024 lever 1
24. C-602% Ping 2
25, C-6029 Hanrle i
28, €-8030 Clamp Bush 1
27, C-8031 Clamp Bush 1
28 (-6032 Shalt 1
28, A-2022 Thrust Bearing (#51104} 2
30, AB202 Balt {¢) 1/47) 2
3t A-Bdid Spring e
32, A-9300 CQilers {1447 2
33. A-t204 Sockel Head Cap Screw {(M6x20) 6
34, A-1261 Socket Head Cap Screw [MBx55) 2
35 A-1720 Mot {16} i
35, A-4095 Pin { ¢ 5x20) 1
37, A¥HI3G Sackel Headless Sef Scaew (M5x15) 1
38, A-143D Hexagon Head Bolt (416x80} 1
39 A1132 Socket Headless Sel Screw (M10x40} 1
40, A810Y Hances 1
87




Page 89

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

CABINET & PANELS

88



Page 90

Sﬂ.h.wzu.—*]g

L@ NS

11.
12.
13.

14,
16.

16.
17,
18.
19.
20.

2%,
22.
23.
24,
25,

26.
27.
28.

28,

Instructions Manual for Schools/TAFE Champion (L252VS)

C-7001 Plinth , Head-End

C-7002 Plinth , Tait-End

C-7003 . .Piatform

C-7004 - Adjusied Rod

C-7005 - Adjusted Screw

T-7037 Motor Cover .

C-7008 Rear Cover. . .

C-7013 Gearbox Guard
C-8025 Electrical Cabinet (Standard)
C-8107 Electrical Cabinet (CE Model)
C-8107-1 Electrical Cabinet (VS Mode)

- C-8107-2 Electrical Cabinet (CE Model W/Clutch)
£-8031 Electrical Cabinet Cover (Standard)
C-7035 Chip Trolley (OPTIONAL)

C-7019 Splash Guard '

C-7019-1 Splash Guard (Extra Deepth)
C-7020 Brake Guard

C-8038 ‘Meter Box (VS Model Only)
A-1428 Hexagon Head Bolt (M16x65L.)
A-1256 Socket Head Cap Screw (M8x851.)
A-1512 Cross Recessed Head Screw (M6x12L)
A-1202 Socket Head Cap Screw (MBx12L)
A-1204 Socket Head Cap Screw (M6x20L)
C-7018 Chip Tray

C-8028 Coclant Tank

A-1905 Washer (8/2")

A-1703 Nut {(M12)

J-7025 Wheel Shaft (OPTIONAL)

J-7028 Wheel (OPTIONAL)

T-7037 Cover & Door

C-7016 Tray

C-7016-1 Tray {CE & VS Model)

C-7014 Chute

89

O e . T T % B Y Py — 2

— b e med wah sk

16

16

2%l

Pt o R

. TS . 9

31/08/2017



Page 91

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

‘BED & SHAFTS

90



Page 92

NO, PARY NQ. DESCRIPTION QUANTITY

1.

©moNo

11.
12.
13.

4.
15,

16.
7.
18.
19,
20.

21,
22.
23.
24,
25.

26.
27.
28,
29,
30.

31.
32.
33.
34
35.

36.
37.
38.
39.
40,

C-8801-1
C-8801-2
C-8041-2
C-8002

C-8003-1
C-8003-2
C-8004

C-8005RA
C-8806RA
C-8067
C-8009
G-8010

C-8011-1
C-8012RA
C-8013
F-8028
A-1123

F-8021
C-BO17RA
F-8016
F-8018
F-8020

T-7024
C-8022
A-1744
A-1901
C-8033

T-7003
C-2075
A-1205
A-1241
A-1428

A0
A-1258
A-1204
A-1203
A-1104

A-TTO1
A-8219
C-2048-1
A-4015
A-2022

Instructions Manual for Schools/TAFE Chémpion (L252VS)

Gap Bed {76011000/1250)

Straighl Bed (760/1660/1250)

Gap Pigce

Rack Sat {760/1000/1250)
Leadscrew {Metdc) (760/1006/1250)
Leadscrew (Inch} {76011000/1250}
Feed Shaft (760/1000/1250)

Sviteh Rod {7601000/1250)
End Bracket

Step Pin

Coltar

Sleave

Colfar

Conneclor

Connacling Bar

Collar

Sosket Headless Set Serew (MBx16L}

B R e 1

Washer
Bracket
Bushing

Lever Assembly
Lever

_— e ek o ko

Tracer

Stud

Nyion Nut (M16xP1.5)
Washer {01/4%)

Coltar

BNy = wa N

Pin 1
Piug 1

Sockel Head Cap Screw (MOx26L) 10

Socket Head Cap Serew (M12:35) 4
Hexagen Head Bolf {M16:650) 8

Socket Headless Set Screw (MExi0L} 2
Socket Head Cap Screw {h8x35L) 2
Sccket Head Cap Screw (M6x20L) 2
Socket Head Cap Screw (Moxi6L) 2
Socket Headless Set Screw (MBx20L) 2

Nut (M8} 2
Spring 4
Pin 1
Pin [3/8°%38) 2
Bearing {#51104) 2

PO, . . I

31/08/2017
41, A-3313 Circlip {832) 1
42, A-8415 Spring 1
43.  A-8416 Spring 1
44, (-3096 Stop Pin 1
45 A-3102 Circlip {E8) i
45,  AD110 Handie i
47.  A-1257 Sotke! Head Cap Screw (M12x85L) 2
48.  A-1181  SocketHead Cap Screw (MBxB5L) 2
49, A-4205 Pin {o8x75} 2
50.  A-1100 Socket Headlass Sel Screw (M6x6L) 2
51.  A-B300 Ollet {g 147} 2
52. T-7034 Bolt 2
53. T-8024 Flow Guard 1
54, A-1202 Socket Head Cap Screw (Mox12L) 6
55, A-1508 Socket Round Head Cap Scraw (Mbxi0L) 6
56. C-8027 Switch Plate 1
57. F-8003 Cover 1
58. A-1528 Socket Round Head Cap Screw (144x8) 2
58. (-7036 Leadscraw Cover {OPTION} 1
60. C-7037 Guard {OPTION} 1
61. F-8018 Stud i
2. A-1113 Socket Headless Set Screw (M12x20L} 2
63. A-1213 Socket Head Cap Screw (MBx20L) 2

91



Page 93 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

STEADY REST-HEAVY DUTY TYPE

OPTIONAL o STANDARD

92



Page 94

e-ﬁ%»saa\a,—»‘%

= O @ N

11.
iz,
13.
14.
15.

16.
17.
18.
19.
20.

21.

-9042
C-8041

C-6015

C-9048
C-9047

C-9046
C-9045
A-1136
A-1701
C-9040

C-9044
A-1228
A-1803
A-1438
A-1907

A-1702
A-4008
C-9046-2
C-9046-1
A-2039

C-9046-2

Instructions Manual for Schools/TAFE Champion (L252VS)

RESCHRIPTION
Boltom Body
Top Body
Clamp Plate
Coilar
Adjusting Screw

Finger

Finger Pad

Socket Headless Sét Screw (MBx25}
Nut (i)

Pivot

Pivot

Socket Head Cap Screw (¢ 3/8"x2 1/47)
Washer (¢ 3/8"

Socket Head Cap Screw {M16x100)
Washer (¢ 16}

Nut {16}
Pin { ¢ 5x40)

Socket Headless Sel Screw {M6x6) {Optional)

Roller Seat (Optional}
Bearing (6000Z2) (Optional)

Pin

93

e S e PR o' I % N ' B o [ T A T

A LD L B ek

31/08/2017



Page 95

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

FOLLOW REST

OPTIONAL

STANDARD

94



Page 96

.wﬁhs»me%

= OO N

11

13.
14,

PART.NO.

C-9049
C-9048
C-8047

C-9046

C-0045

A-4009
A-1136
A-1701
A-1217
A-1802

(-9046-1
A-2039
C-8046-2
A-1100

Instructions Manual for Schools/TAFE Champion (L252VS)

DESCRIPTION
Boay

Collar

Adijusting Screw
Finger

- Finger Pad

Pir ¢ 5x40)

Socket Headless Set Screw (MBx25) -

Mut (M8}
Socket Head Cap Screw {MBx45}
Washer {¢ 8}

Rolier Seat {Optional)
Bearing (60D0ZZ) {Optional)
Pin (Optionab

Socket Headless Set Screw (M6x6){Optional)

95

NN DN —

N R N MY

31/08/2017



31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

Page 97

BEDSTOPS

96



Page 98

oroN g

=W N

11,
12,
13.
14,
15.

16,
17.
18.
19.
20.

21,

Instructions Manual for Schools/TAFE Champion (L252VS)

BABRT NQ, DESCRIPTION

C-9001 Body

C-9002 Clamp

C-9053 Turret

C-9054 Backplate

C-9603-1 Micrometér Dial (Metric)

C-9003-2 Micrometer Dial (Inch)

C-9055 Bush..- SR

C-9005 Spindte (Inch).:.

A-1213 Socket Head Cap Screw (M8x20L)
A-1902 Washer (28) ~ ..

A-1139 Socket Headless Set Screw (M6x8L)
A-4023 Pin {a3x8)

A-1238 Socket Head Cap Screw (M10x55L)
A-9202 Ball (1/4")

C-8056-1 Stop Screw

C-9066-2 Stop Screw (83L)

C-80886-3 Stop Screw (99L.)

C-9056-4 Stop Screw (115L)

C-8056-5 Stop Screw (134L)

A-1701 Nut (M8)

A-1702 Nut (M10})

A-8519 Spring

97

wd LI e i e

31/08/2017



31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

Page 99

QUICK CHANGE TOOLPOST

98



Page 100

Sl -

SN

=

i1,

i3
14.
ib.

i8.
17.
18.
19.
20.

21.

C-9100
G-9102
C-9103
C-8062
A-8528

A-8529
A-1251
A-1720
R-3011
A-8424

C-91086
C-9107
C-9108
C-9109
C-9110

C-g111
C-9142
C-9113
A-161H
G-9107

A-1138

Instructions Manual for Schools/TAFE Champion (L252VS)

DESCRIPTION

Q.C.T. Body
Tootholder Cams
Tootholder Pads
Toolpost Bolt Assembly
Toolscrew Wrench

Cam Ciamp Wrench

{ ocating Screw {(M10x75)
Nui {M16)

Washer

Spring

Adiusting Stop (On Each Toolholdar)

Too!l Clarnp Screw (On No. 15/16 Toolholder)
Part-Off Toolholder

M.T.3 Taper Toolholder

Standard Toolholder

Boring {Vee) Toolholder

Piain Bore Toctholdar

Biade Clamp

Socket Flat Head Screw (M6x20)
Height Adj. Screw {On Each Toolholder)

Socket Headless Set Screw (M10x100)
(On Each Teolholder)

99

—_ 2 — = ™Y = = ot - [P E & T o s SN

et bt b m—

31/08/2017



Page 101

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

COOLANT PUMP ASSEMBLY

100



Page 102

.m.h.wro.-*}%

=0 ®NO

18.
17.
18.
19.
20.

21
22,
23.
24,

26,
27.

Z-1100 {1/8HP Pump)

C-1174 Coolant Tank {OPTICN)

A-4101 Outlet

A-4105 Hose Slesve

A-9651 Pipe Bracket

A-4106 Pipe

A-4116 Jointer

A-4108 Elhow

A-4107 Valve

A-411T Join Pipe

A-4118 Nozzie o
A-1204 Socket Head Cap Screw (M6x20L)
A-0379 Roller Wheel {Caster) (OPTION)
A-1432 Socket Head Cap Screw {M6x25L)
A-1700 Nut (M6)

A-4104 Hose

A-4103 Eilectric Tubing

A-9317 Clamp

C-1176 Filter Plate (OPTION)

C-9029 Coolant Tank

A-0378 Roller (OPTION)

A-0488 Plug (#1/2"T) (OPTION)

A-1917 Washer (a6)

A-1202 Socket Head Cap Screw (M6x121.)
A-0379 Tank Cover (OPTION)

A-1901 Washer (¢6)

A-1509 Socket Round Head Cap Screw (M5x10L})

Instructions Manual for Schools/TAFE Champion (L252VS)

101

B s B BN

31/08/2017



Instructions Manual for Schools/TAFE Champion (L252VS)

Page 103

31/08/2017

SERVICE TOOLS & KITS

162



Page 104

A

el B4

1.
12.

13.

14.
15.

18.
17.

8.

BARTNO,

Z-4515
A-4509
A-4510
A-4511
A-4512

A-4506
T-9086
C-1146
C-1150
A-4513

A-4514

A-4507-1
A-4507-2
A-4507-3
A-4508-1
A-4508-2
A-4508-3
A-4508-4
A-4508-5
A-4508-6

C-1145
C-2048-1

G-2065-1
C-3080
C-3081
C-3083
C-3084
C-1098

Instructions Manual for Schools/TAFE Champion (L252VS)

Tool Box
Tailstock Center
Headstock Center
Camlock Key

Key Handle

Toolscrew Wrench

Levelling Block

Change Gear (227} (Metric)
Centor Sleeve (M. TH6xXM.T.#4)
Touch Paint

Touch Paint
Spanner {22x24)
Spanner {17x19)
Spanner {12x14)
Alten Key (3mm)
Alien Key (4mm)
Allen Key (5mm)
Allen Key (6mm)
Adlen Key {8mim)
Allen Key {10mm)

Taper Pin
Pin

Pin

Gear {14T) {Metric Threading Dial)
Gear (13T) {(Metric Threading Dial)
Gear (20T) {Metric Threading Dial)
Gear (227) (Metric Threading Dialj
Earth Bar With Cable (VS Model)

103

N e T T S R —_ = =L 5 — el mak ek =l =L

ey O

—_ ek ek e —L R

31/08/2017



Page 105

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

FOLLOWING CHIP GUARD (OPTIONAL)

104



Page 106

.crr:m.wtu.—ﬂ[%

S e

1.
12.
13.

A-G118
C-5041
A-8117
A-1807
A-1702

A-1216
A-1215
C-5038
R-5030
A-1743

A-1801-

A-1203
AB121

Instructions Manual for Schools/TAFE Champion (L252VS)

Strap

Chip Guard
Handle
Washer {¢ 10)
Nut (Mi0)

Socket Head Cap Screw {M8240)
Socket Head Cap Screw (8x30)
Frame o
Swivet Arm

Locking Nut

Washer {¢ 1/4")

Socket Head Cap Screw (M6¢16)
Window :

105

da PN = NN A A R

R N

31/08/2017



Page 107

Instructions Manual for Schools/TAFE Champion (L252VS)

31/08/2017

TAPER TURNING ATTACHMENT (OPTIONAL) - 7

<)
“;\’i’
ﬁ;
w
«w O
-
O
T9]
=¥ <F
A i
o
P <~
-
€0
0
. =
od
75

106



Page 108

N

SN R

16.
17.
18.
19.
20.

21.
22.
23.
24.
25.

26.
27.
28.
29.
30.

31.
32.
33.
34.

36.
37.
38.
39.
40.

41,
42.
43.
44,
45.

PART NO.

C-5001
C-8001
C-8088
C-8079
C-4012

C-4026
A-1724
C-4001
A-1803
C-9078

A-1258
C-4020-1
A-1216
A-4005
A-1213

C-9087
A-1169
R-2098
R-9089
]-8101

R-9106
R-8617
A-1702
NC-82

C-8085

A-1202
C-8077
C-9074
M-3091
C-0072

A-1265
C-9071
C-9080
A-1626
C-9076

C-9075
A-4001
C-8081
C-9082
A-1205

C-8083
NC-83

C-8073
A-2000
A-4007

Instructions Manual for Schools/TAFE Champion (L252VS)

DESCRIPTION

Cross Stide
Bed

Clamp
"~ Guide Block
- Cross:Slide |eadscrew

Washer

Nylon Nut(M12)

Baddie Casling Assembly
Spring Washer (¢ 3/87)
Siide Block :

Socket Head Cap Screw (M8x35)
Rear Strip .
Socket Head Cap Screw (M8x40)
Pin { ¢ 5x20) '
Socket Head Cap Screw (M8x20)

Strip -

Socket Headless Set Screw (M8x10)
Connecter

Holder

Draw Bar

Jointer

Jointer

Nut (M10)
Graduated Plate
Locking Nut

Socket Head Cap Screw (M6x12)
Taper Gib

Taper Gib

Adiust Scrow

Bottom

Sackel Head Cap Screw (M10x45)
Bracket

Cover

Ftat Head Cap Screw (M4x10)
Siide Block

Swivel Guide

Pin {4 3x20)

Bush

Adjust Screw

Socket Head Cap Screw (M6x25)

Adjust Screw
Graduated Plate
Frame

Bearing {AS51528)
Pin { ¢ 5x30)

107

M e =k = —

31/08/2017



Page 109 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

CHUCK SAFETY GUARD (OPTIONAL)

ELECTRICAL BOX
HEADSTOCK

108



Page 110

o b wnN e

= © o N®

1.
i2.
13.
14,
15.

16,
17,
8.
19.
20,

21.

A-1508
A-1813
A-1809
A-1148
A-1812

A-1917
A-1205
A-1701
C-8142
C-8138

C-8141
A-1234
C-8140
A-1625
A-1102

A-9139
A-O140
C-8137
C-8139
A-1101

C-8138-1

Instructions Manual for Schools/TAFE Champion (L252VS)

Button Head Cap Screw (M5x 10)
Spring Washer (@5)

Washer (25)

Socket Headless Set Screw (M8 x 30)

Spring Washer {51/4")

- Washer (¢6)
- Socket Head Cap Screw (M6 x 25)
Nut (M8) " '

Switch Cover
Seat

Switch Box

Socket Head Cap Screw (M5 x 10)
Shaft -

Button Head:Cap Screw (M6 x 16)
Socket Headiess Set Screw (M6 x 12)

Window

Steap. -

Chuck Safety Guard

Supporter

Socket Headless Set Screw (M6 x 10)

Limit Dog

109

31/08/2017

B b wr e O N B oho A

B A = ol e



Page 111 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

FULL LENGTH SLIDING CHIP SAFETY GUARD(OPTIONAL)

-

-~ -

110



Page 112

F”F“.WN:““E%

w OB NG

12,
13.
14.
15.

16.
17.
18.
19.
20

21.

Instructions Manual for Schools/TAFE Champion (L252vs) . .

PART NO. DESCRIPTION
0-81_13 Guidance
- G-Bi12 Chip Safety Guard
 A-1203 Socket Head Cap Screw (M6 x 16)
A-1802 Spring Washer (¢8)
A-1917 Washer (26)
C-8116 Pivdt
A-2044 Bearing#60822
A-1701 Nut (M8)
M-8022 Pivot
C-8115 Guide Block ™ -
A-3101 Circlip (E6) .
A-2108 Socket Head Cap Sorew (M6 x 40)
A-1700 Nut (M6)
A-2111 Socket Head Cap Screw (M8 x 12}
A-1918 Washer (28)
A-9124 Handie
A-9141 Window
A-G142 Strap
A-9128 Window
A-9129 Strap
ZAZ2102 Halogen Lamp {Optional)
ZA2T01

Haiogen Lamp (Long Arm / Optional)

111

N N BN S o S L B 44

P T T T Y

31/08/2017



Page 113

Instructions Manual for Schools/TAFE Champion (L252VS)

INSPECTION RECORD

31/08/2017

Model: Series No. Date:
1. ACCURACY TEST. UNIT: MM,
: T TOLERANCE
NO. INSPECTION ITEM DIAGRAM - -
N PERMISSIBLE | ACTUAL
a. Longitudinal _ 1 -
direction {in ; 0.02 Ord
vertical plane} C R '
Straightness of RS
1 - bed slideway 5
b.Transverse - sl
direction {In e 0.02 D>
vertical plana) ' “
2 Paralielism of bad slideways. ' % - 0.02 o1 Q
: of °°.J§
3 Spindle nose runout 0.01 ’
Main spindle for axial siip, ) w'
4 mearsured at 2 points, 0.015 D
disptaced by 180
T
=0
5 True running of center point 0.045 AR
of main spindle,
a.Nearest spindie . ()
nose 0.01 ST
Spindie taper
6 hole ruaout
b.At a distance of \‘:{)’
of 300mm. 0.02 %
Paraillelism of i/ éf
center line of a.In vertical plane 0.025 S _
rrain spindle to
7 longitudinat '
' motion of b""l horizontal 0.025 o= (
carriage ptane

112



Page 114 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

TOLERANCE
PERMISSIBLE { ACTUAL

NO. INSPECTION DIAGRAM

Movement of compound slide

Qf“Q’fJ}

8 parallel with main spindle in verticat 0.01/450
piane {Hand feed)
&.ln vertical plane |- .
(Front end rising) | 2 . 0.015/100 orefs
F’ailrallehsrn.ofdl b.In horizontal
9 tailstock spindle |~ p)ane (Front end q;(
with bed ways, inclined towards 0.015/100 o
the direction of
tool presure.)
a.In vertical plane
Parallelism of (Free end of 0.02/300 Y /é
bed ways with mandrel rising)
10 center line of b.ir; harif[?nial
; i ptane (Free end
taiistock spindle 5f mandrei : 0.02/300 oo /
hole. inclined towards
tailstock end)

. | Difference in center hight between ik = sl (/
1K headstock and tailstock (Mandrei ' 0.025 ol
rising towards tailstock end) ;

12 Squareness of molion of ¢ross slide
with center line of main spindle

= 021
H :

0.02/300

Parallelism of '
center line of a.in vertical plane b 0.1 o S’
13 leadscrew end | B — 8
bearing to =5, g 3 .
carriage slide | b.ln horizonta s ; : oA i
ways plane e | e '
Diviations in .
alignment of a.ln vertical plane 0.15 ' }
center line of !
14 leadscrew end . E—
bearing with .
centerg:ine of b.In horizantal 0.15 o\ {
haif nut. plane
15 Pitch arror of leadscrew 0.03/300 & iﬁ%

113




Page 115 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

2.PRACTICAL

TOLERANCE
NO. TESTING ITEM : DIAGRAM ' -
PERMISSIBLE | ACTUAL
1 Accuracy of outside turning 0.01 \3.«‘50}\
ol ‘:}fg_
2 Accuracy of cylindrical turning $.025
(G
3 Accuracy of face turning 0.02 o
Heavy load cutting Canditions; "11 _
Material, mild steel 850 A . | o |£
4 Spindle speed,845 RPM, _ : 50 #14
Feed rate, 0.1 mmfrev. Jf s
Deepth of cut in diameter, 150
3.MAIN ELECTRIC SPECIFICATIONS
ITEM H.2. VOLTAGES FREQUENCY R.P.M. RATED CURRENT
INVERTER 200.-240 V. 24A,
(VS MODEL) 75 280--460 V. 0--4G0HZ. 12A.
DRIVE MOTOR 220V. 18,6 A-220V.
(VS MODEL) 1.5 440V, S0/60HZ. 94011140 8.3 A-440V.
BRIVE MOTOR 220V, . 20.0 A-220V.
STANDARD 5 440V, SO/B0HZ. 142011720 10.0 A-440V.
COOLANT ’ 220V, . .BA.
PUMP 0.125 440V 50/60HZ. 2850/3420 0.3A.
Lug. PUMP : 220V. G.BA.
25 - 50/60HZ. 85
VS MODEL 0-125 ' 440V, o 2850/3420 0.3A.
Approved by: Inspected by:

114



31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

Page 116

css o T W]
nnv m..u mw & @rsn r..m&l.m:IHuw
power 4P N6
: b s &
Du.—n{/l%!/ B35, A2
Esﬁ : & |6 WS 1 ol
i, . NG 1 aso
f” Ilw ....“'
g s
F h E
101 = !
i &1 - s WRL
10024
: R1 BR1; ks POWER | 50 51 Jpoa ™
[ F T Y SRl .Zm \Y.M.sz#iivmxw__.._f
51 Y .
P51 1 5 51 \ﬁ ]
L TR PRI O LY 2R+ ™
b Lot | -
- . ...vuzm..wm‘vm
DISELAY
JUVRRN WU I WS S
1 Jz s v s Th | "
K2 -3 - kNN _
LR MR Rop : o moyl  sewl sl sl nmm“,;..:ia“
hd A u.a_:_u.lv -
| if o ’ s 51
m : S G 32 jmerwnamt 32 | e-ewmialz
1 k] 5 1 x] 5 ' AT +nd
B IEITETE) e Il o1 9] _ Sl
veow R oveioms £ |35 i | PRMALT P & Vi B
RELAYS ] RELAY: — e SPINDLE /wN_
| gy Lgv av , »
DRSPLAY ey ¥ :
<1
Ui Jui K ptad
Poolvl 2 50 S
lwi P w2 N P
1 ﬁ._ ﬁu _ﬁ
E E > KR XRS mﬁ# xqu
FE- L PP Y PP EES TP VRN Y
uov o w s v lw ~
M !
w_a”m_ M,w Fnr uw{o@o.a:.
MOTOR
iy
W2 e
Bi
“ unootto,ﬂ.u,ia
SPINOEL
AL IBK-
Lol
33 lpcuom-
ApiLF
.
Machine Model Designaion Standard Tide Paeg JESCO | 1
CP+(CS5 INVERTER V1000 POWER 2011/5/20 Ref:




31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

Page 117

o * 3 FH 3 A # I
w3 £ e g
33 Lac-mymay
B R e P 2 L] [
33 | scetipoy J1 [EMGL/COM
LER Tt EEal
| 4
& W
31 emsaaicom G )
LX=H EmG b
ﬂceua.m? n@
31 | eveame S
L i (EMG-AING 4|32
r_ , Al KR .ﬁ
- 23 Toszucom K et “
24 TEMG-Com
w51 aA MN 5
o F 3
1A v 8 2 o J., w7
ol Fmr._:w@ sn s (POOONC S [
34 2 19 »
& 5 .
11 | Eme-aaine kS Sy Mo jnc KR3 41
L 31 Jemceywe Je |seoowmin 12 | sepctwine LanNDLE @ Ay KR2 s
& LR s ALY kS fray ALA oo 38 o day
L rﬁ\mv_cgooz
s y 3 41 2 _wp
31y 1 v KR2 [ KRL 7 Y KRS
i S5 <cH J1 TEHICENG S £y e 4 Torocowsom Pra
SAL CHUEK ke promm—— |
3 5. N _zo 3 S
— (o1 — 32 faos
1} L) WU
mmU..l._.\ s 12 Torenun 2 2, Tacoun
% J1 | cHuekme e 25
- EXAEnd K R
1= J 5 S3E~Y w0
31, [enercom 06 @ 57 E-el,
J1 joLame AR ] e 16 8. 23 BRAKE WO 1
ATl su He Py A1 i Ay 3 RELEASE KRS
< Fe e 2 wal 1 w2 [ K3 [T 32 e % ol
[ e FREE T JAR SPINDLE a2 MACHINE AT AR —
: i1 RUn LB READY
J1 fespne - LM 32 |ek-rnr
I 38 KRS HU HEAEN
r_k KR3 SP0 a2 53 X1
31 [easncom £ I oG BRAKE
RELEASE
um SPOIRCEV pytieagl O
- N kj]
A
AL Al
Pl €1 =3 ke 3
eﬁH vaﬂwa ) _m,»jnmm e
21 ovmaeny 13 BR-S! %) 264 ReLAS
¥ At
3 L t ! 93
E:)ﬁm}xt_z.n f!.n J Fiigew wl
) 7 :
’ M PLEE 3
12 | LA 3c a.._..._rﬁ
Rl P *
3 13 e 1 30 Lo T 1 P 14 T3 = 14 bt L 18 115 MR LS 18 14
M1 ; - 2 .f“a 8 H.... : 18 e 1y 0 A= 2480 w,p Fi ._z“u 3 |“.,4 o H e 34 2
POWER Ll ] ww — wM s FEE 39 3L e L 5 m e LMD
e |* B m 33 39 e 33 43 32— 31 pn
i L ) 41 T 2 = m AL
! Machine Model Designaion Standard Title Paeg JESCO | 2
CP+CSS INVERTER V1000 CONTROL-1 2010/12/23 Ref:




31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

Page 118

11\1

2 * S I 3 [ 3
€SS DRIVE
XH # B 1E ] iy %
— .m. W{Q,ﬁ Ri H sl ¢ G-
- .sw,: " %&T 1 P .,ﬂ.“.._.... 15 % Lz ST
R T I (DI SRR SR, R S S |0 R S G
S
L5 VOt swmﬁmmgt 81 82 MC MB R 8§ T E i
. <m s INVERTER ” S1 M
7. : v B 1 %
¥
9 [ NG PoAC AL v+ a2 sC s1 57 2 s6 s5 ¢ VoW E 2
X2 Lagmmm G == O e oo G = - G- —m e R O o = = B = e .ml ||||| R
1 =T N6 {SVO+ (35 L3vo+- |30 31 |52 23 |34 1570
T eXo o
L 3reX b Wl
.2 18Xz | p1 P R P <om  roR g * Rev " 0 % g
B ISG i
g T .
IS W KR3
)i:zmq\..‘t!i:g@ii RN fpa
SYQ
9 a
W KRS
12 [EenvR2 e |3q
b} (muv.qmmu um(wﬁcap.ﬂ 3(& E(Sz u
st Pty v 1
! ﬁww ad _.3 2 KRS uoV W
w1 i - noa
JECAR S : v Ins rES 4 ..mm xum_mnm " 4% it
NS - P& A
) £ SPINDEL -
; 1 HMOTGR
W @ g3 VO o _
R2 wey by
w
G2 Ly h..a..._\m‘
o)
GNCODER ) - M, NE 3
. : iNB
Zz . 35
= m VO e 16X
e [asl]
Se  {$K1 (W6 P6 P $12 ng S0
b HOME N " el 3 N
CRLOFE
38 3,
Sy S¥3
e o D)oo e o TP S SO S VI ST, SR - SRR B it Tl £l T By
css H; v__.m:... S&W._ ..mw. xw ot %m <wﬁ Vit o%ﬂ MW\ nw Yo
_ucmm ; __
TRNE wr lllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllll J
Machine Model Designaion Standard Tide Paeg JESCO | 3
CP+CSS INVERTER V1000 INVERTER w520 | Ref:




31/08/2017

Instructions Manual for Schools/TAFE Champion (L252VS)

wata| A A A A A AL A LY

% b I3 . Ik
1,005 kD H Reve L SN 4 PR < A e 1 b ey Wit

AR AR AR LA A A A R 58,88, 54,98

ov[<RL kR2 KR3ECOM S1 82 §3 54 S5 ————
oL SoP-BT S90S W gy g
oV 29V oM NC zo._noz NC NG By Fuo By B Wy Poe B By

KRZ

- -
| AC-IN mﬂn‘.ﬂc.m . KRX

KR1 KR2 KR3 KR4| 1KR5| iKRé
4P 4P 4P 2P 4P 2P

(RG] EMGZ | CHUCR ERD |
2 100M NCICOM NC.£OMCOM NE NOlCOM Re

EMGE | EMG2 Ol-1 |OUTE  BRAKE
COM NC|COM NC JCOM NCRCINCDM N NO
Y YaTa % % Y % Y Ve Y

YO Y VY YT T Te Yu Vi

SO, SFG OCw, | BK PE,
OM NG NCEOMNO NCE 1 2

At SPDT 10G SPB VR BR-EM
_ cold £ 21t 27 3 R R1pGlaca

J\..L Jn__.m J\_,m r_\w.u_ {um J\uu J\mo rﬂwa J\wu rﬂ‘Hm
rﬂwm J\un J\Nw {Zm J\EU\ J\ J\um Jxmu rﬂ\m.

;w

Page 119

Machine Model Designaion Standard Title Paeg JESCO

CP+(C5S INVERTER V1000 INVERTER-PCB w01y520 | Ref:

1




Page 120 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

" %SS Opsration

Turning-Conditiom:
Work-Piece Outside-Diameater: 100mm
Max. Spindle-Speed: 1000rpm Min. Spindle-Speed: 300rpm

A) CSS-Function is available to operate in two-methods:

a.) When mach CSS Display will show Operatio i_\_ﬂethod 1111 11’11 or 2222 2922
b.) Operataon Methodia!so can’be switched by press “BLUE™ CSS: Button three-seconds

B.) Operation Instruction:
a.) Method: 1111 1111
1.)8etX=0

2.) Set Outside-Diameter = 100




Page 121 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

3.) Set speed :-220.-M/min-_

4.) Switch CSS Bul

5.) The Speed (M/Min) will be constant, when Xquastraveilmgf |



Page 122 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017

b.) Method: 2222 2222
1.) Set Work-Piece Center and set the max. spindle-speed at work-piece center

Move X-Axis at Work-Piece Center, then turn the Select-Turning-Knob (Fig.1) clockwige from O
Then, press the Blue-Bottom (Fig.3) on

to the desired max. spindle-speed 1000rpm(Fig.2).

Controf Panel.

{Fig. 1} (Fig.2) (Fig.3)

2.) Set Work-Piece Outside-Diameter Position and the desired spindle-speed at

work-piece Outside-Diameter
Move X-Axis to work-piece outside-diameter position, then turn the Select-Turning-Knob (Fig. 1)

counterclockwise o the desire min. spindle-speed 300rpm (Fig.4). Then, turn the

C8S-Bottom(Fig.5) to Posifion “1”

(Fig.4) (Fig.5)



Page 123 Instructions Manual for Schools/TAFE Champion (L252VS) 31/08/2017




Page 124

.

o

4.

15.

18.
17.
18,
19.
20.

A-1202
A-0408
A-4115
A4
AASB03

A-1801
A-0109
A-4102
C-7G28-6
A-4101

G-7071NC
AASDD1
A-4153
A-1203
A-1917

Instructions Manual for Schools/TAFE Champion (L252VS)

i ey

Frams

Elbow {3/8"PTif27H)
Plug {3/4"PT)

Hose

Socket Head Cap Screw (MGx12L}
Elbow ' o
rioses

Claimp

Hoss

Washer { £ 8)
Vee Belt (A-727)
Pump

Motor Pulley
Elbow

Frame

Oil Strainer

Elbow (1/4"PTx18%)

Socket Head Cap Screw (MBx16L}
Washer {4 6)

22

R |- -

B A

[ TN o N T A

31/08/2017





